All Copyright and rights are the property of Johnston Sweepers Ltd

JOHNSTON

A JOHNSTON
" GROUP

W comvrany

Parts
Section

600/605 - 625 -
700/705 - Series
Suction Sweeper

Part No 01001-1

Revision Level 16

EPA Engines with
Variable Throttle Control

Phone #: (717)737-7162
www.bortekindustries.com

Page Issue Levels

Body/Subframe

Cowl/Flaps

Engine/Ancillaries/Fuel Tank

Transmission/Suction Fan

Nozzle

Channel Brush

Wide Sweep Brush

Wanderhose/Littasnatch Options

Systems Locker

=
o

Hydraulics

=
=

Pneumatics

=
N

Water System

=
W

Electrical Looms

=
N

Controls

=
o1

Chassis Application Parts

=
(@))

Miscellaneous

\]

Health & Safety Precautions 1

[N
o0

Optional Equipment

E.C.N. Issue - 20821

Issue date - December 2004



JOHNSTON

Foreword

The Johnston 600/605, 625, 700/705 Series Suction Sweepers represent the highest grade of
craftsmanship and reliability that have made Johnston a world leader. (605 and 705 are model numbers
used by the Johnston Sweeper Company of America).

A parts manual is a reference tool to assist you in ordering parts and serves as an assembly/disassembly
reference when used in conjunction with the Maintenance Manual procedures. You want to be able to find
information fast. This manual is designed with that in mind.

A Safety Notice A

The universal safety symbol is used throughout this manual to indicate information which is
essential for health and safety for all operating personnel.

About this manual

Chapters are divided into major areas of the sweeper. A thumb tabbed quick reference guide is located
on the title page of the manual to assist you in locating the desired section.

Refer to sectional table of contents for exact pages to locate specific illustration or parts list required. A
detailed complete table of contents at the beginning of manual is designed in outline form. In addition,
figure titles and chapters are positioned in margins for easy reference whilst flipping through the manual.

On pages that have more than one part number column the symbol ‘<' indicates that the number in that
column is the same as that in the column on the left.

Part numbers followed by J.S.C. in parenthesis refer to components fitted on Johnston Sweeper Company
assembled machines in America. These items are not available globally.

The symbol >" in front of an item number indicates that item has changed from the one shown on the
previous issue of that page.

Some of the more popular options have been covered in this manual such as the Supawash hi-pressure
water system, Powasave Channel Brush control and Littasnatch wanderhoses. Other more specialised
options are available if required in Chapter 18.

It is important that only GENUINE JOHNSTON SPARE PARTS are used when servicing and maintaining
the sweeper. This is especially important for consumables, filters etc, as the use of non-genuine parts
may cause premature failure and invalidation of warranty.

Johnston® JOHNSTON © JOBRD © BROOMVAK © WEARSAF © are registered trade marks of Johnston Sweepers Limited.

All copyrights and rights reserved. The reproduction, distribution and utilisation of this document as well
as the communication of its contents to others without express authorisation is prohibited. Offenders will
be held liable for the payment of damages. All rights reserved in the event of the grant of a patent, utility
model or design.

Every endeavour has been made to ensure that the information contained in this Parts Section is correct,
but due to continuous product development, the Company reserve the right to alter its contents without
notice. This document should not be interpreted as being part of a formal contract.

Foreword Issue 16 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON
" GROUP

W comvrany

Ordering Parts
Upon delivery, fill out the information below and use as a reference when ordering parts.

General Instructions:

1. Provide name and address of where to deliver parts.

2. Provide complete serial number.

3. Provide part number, description, and quantity for each part
required.

If not sure of part number, provide a detailed description of part
and where it is used.

VEHICLE TYPE: SINGLE SWEEP / DUAL SWEEP

LEFT HAND /RIGHT HAND DRIVE
JOHNSTON SERIAL NO. e
CHASSIS NUMBER: e
DATE DELIVERED: e

HOURS ON DELIVERY: e

EXTRAS FITTED: e

Serial number comprises:-

Year of Manufacture
Model No. Build No. Manufacture Sequence No.
Example...... 600 12345 03 0001

SER|AL NUMBER

c € KO A 0000C 06 A 000K @ Lo
weezee JOUNGTON = [} [1P

Engineering Limited

L. 0012

When ordering spare parts the Johnston Serial number should be quoted. The number will be found
stamped on a plate similar to that shown above, attached to the rearmost crossmember of the subframe,
below the rear door.

Johnston Sweepers Limited., Johnston Sweeper Company, Macdonald Johnston Engineering Co. Pty. Ltd.,
Curtis Road, 4651 Schaefer Avenue, P.O. Box 107,

Dorking, Chino, Glen Iris,

Surrey. U.K. RH4 1XF. California 91710, U.S.A. Victoria 3146, Australia.

Tel: 01306 884722 Tel: 1909 613 5600 Tel : 6139885 8981

Fax: 01306 884151 Sales & Works Fax: 1909 613 5736 Sales & Marketing Fax : 6139885 2218
01306 740369 Parts & Service Fax: 1909 613 5631 Parts & Service Telex : 07133784
E-mail: enquiries@johnstonsweepers.co.uk

600,625,700 Series - Parts Issue 16 Ordering Parts Foreword



JOHNSTON

p1] s1edeamg uojsuyor Jo Aladoud sy ale syybu pue ybuAdo) |V

600,625,700 Series - Parts

Issue 16

Foreword



A JOHNSTON
" GROUP

W comvrany

CHAPTER

Page Issue Levels

Description

This chapter lists each page in the Parts section, it's issue level and whether it has
changed since the previous revision level. Changed pages are indicated by the
letter ‘C’ in the changed column and new pages by the letter ‘N’.

All Copyright and rights are the property of Johnston Sweepers Ltd

600,625,700 Series - Parts  section revision level 16 Page Issue Levels P1



JOHNSTON

Page Issue Changed Page Issue Changed
Front Sheet 16 C Foreword 1 16 C
Foreword 2 16 C Foreword 4 16 C

P Chapter - Page Issue Levels
Page Issue Changed Page Issue Changed
P1 14 P2 14
P3 14 P4 14
P5 14 P6 14

1 Chapter - Body & Subframe
Page Issue Changed Page Issue Changed
1:1 02 1:2 05
1:3 04 1:4 04
1:5 04 1:6 01
1:7 05 1:8 03
1:9 04 1:10 06
1:11 06 1:12 05
1:13 04 1:14 05
1:15 03 1:16 02

2  Chapter - Cowl/Flaps
Page Issue Changed Page Issue Changed
2:1 03 2:2 04
2:3 05 2:4 03
2:5 04 2:6 04
2:7 06 2:8 05 Cc
2:9 02 2:10 02
2:11 01 2:12 01

3 Chapter - Auxiliary Engine/Ancillaries/Fuel Tank
Page Issue Changed Page Issue Changed
3:1 04 3:2 04
3:3 06 3:4 07
3:5 06 3:6 06
3:7 04 3:8 06
3:9 03 3:10 06
3:11 08 3:12 06
3:13 06 3:14 03
3:15 05 3:16 06
3:17 03 3:18 07
3:19 07 3:20 05
3:21 07 3:22 04
3:23 03 3:24 03
3:25 02 3:26 02

P2 Page Issue Levels Section revision level 16 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

4 Chapter - Transmission/Suction Fan

Page
01

A DA DMBMD
© N oW

Issue

01
04
03
03
04

Changed

5 Chapter - Nozzle

Page

o1 o1 o1

01
03
:5

Issue

04
08
05

Changed

6 Chapter - Channel Brush

Page

-

[e2lNe>INe) RN e) RN o) BN o))
= O ~N 0w

7 Chapter - Wide Sweep Brush

Page

ENIENIEN NN
©~N U W

Issue

02
04
04
08
07
03

Issue

02
10
08
03
04

Changed

Changed

Page

12
14
16
. 8
- 10

AR BABAD

Page

o1 o1 01
oA~ DN

Page

P RO RAN

(2l e>INe> RN RN e) o))
N O

Page

N NN~
=000 AN

Issue Changed

03
02
03
01
01

Issue Changed

06
09
03

Issue Changed

03
03
03
03
05
04

Issue Changed

09
08
02
04
02

8 Chapter - Wanderhose/Littasnatch Options

Page

00 00O 0O 0O 0O 00 00 0O

Issue

03
05
02
03
04
03
03
01

Changed

Page

00 00O 0O 0O 0O 00 0o 0O
-
o

Issue Changed

03
05
01
03
04
02
02
01

A JOHNSTON
" GROUP

COMPANY

600,625,700 Series - Parts

Section revision level 16

Page Issue Levels

P3



JOHNSTON

9 Chapter - Systems Locker

Page Issue Changed Page Issue Changed
9:1 02 9:2 05
9:3 07 9:4 05
9:5 05 9:6 03

10 Chapter - Hydraulics

Page Issue Changed Page Issue Changed
10:1 06 10:2 06
10:3 08 10: 4 06
10:5 08 10:6 04
10:7 06 10:8 04
10:9 06 10:10 05
10: 11 06 10:12 04
10:13 06 10: 14 06
10:15 08 10:16 04
10: 17 07 10: 18 07
10:19 06 10: 20 08
10:21 08 10:22 04
10: 23 06 10:24 04
10:25 05 10: 26 05
10:27 08 10: 28 06
10:29 07 10: 30 05

11 Chapter - Pneumatics

Page Issue Changed Page Issue Changed
11:1 05 11:2 04
11:3 02 11:4 05
11:5 05 11:6 04
11:7 06 11:8 04
11:9 07 11:10 04
11:11 01 11:12 01
11:13 01 11:14 01

12 Chapter - Water System

Page Issue Changed Page Issue Changed
12:1 01 12:2 01

12:3 04 12: 4 01

12:5 04 C 12:6 02

12:7 02 12:8 06 C
12:9 01 12:10 02

12:11 03 12:12 01

12:13 01 12:14 02

12:15 04 12:16 03

P4 Page Issue Levels Section revision level 16 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON
" GROUP

W comvrany

12

13

14

15

16

17

Chapter - Water System (Supawash Option)

Page

12
12
12
12
12
12
12
12

17
19
21
23
25
27
29
31

Issue

06
07
09
04
06
05
06
06

Changed

Chapter - Electricals

Page

Issue

02
05

Changed

Chapter - Cab Controls

Page

14 -
14 -
14 -
14 -
14 -

O NO1T Wk

Issue

03
03
03
03
04

Changed

Page

12 :
12 :
12 :
12 :
12 :
12 :
12 :
12 :

18
20
22
24
26
28
30
32

Issue Changed

06
06
04
04
03
06
05
07

Page

14 -
14 -
14 -
14 -
14 -

i 2 BE > \V]

Issue Changed

04
06

Issue Changed

01
08 C
03
06
03

Chapter - Chassis Application Components

Page

15:1
15:3
15:5

Chapter - Miscellaneous

Page

Issue
02

06
03

Issue

01
05

Changed

Changed

Page

15:2
15:4
15:6

Chapter - Health & Safety Precautions

Page

17 -
17 -
17 -
17 -

~N U W e

Issue

02
02
02
02

Changed

Page

17 -
17 -
17 -
17 -

oo~ N

Issue Changed

06
03
05

Issue Changed

05
01

Issue Changed

02
02
02
01

600,625,700 Series - Parts

Section revision level 16

Page Issue Levels P5



JOHNSTON

P6 Page Issue Levels

Section revision level 16

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

CHAPTER

Body & Subframe

A JOHNSTON

.’
W comvrany

GROUP

Table of Contents

Subject

Body

Fig. 1- 1 Doors and External Fittings
Fig. 1- 2 Internal Components

Fig. 1- 3 Body Tip Components

Subframe

Fig. 1- 4 Subframe, Engine Tube, Air Reservoir
Fig.1-5 Body Prop

Page

=
(o]

=

112
116

=

600,625,700 Series - Parts Issue 02

Chapter - Body & Subframe

1:1



JOHNSTON

Doors and External Fittings

Figure1l-1
A Safety Precautions A

Ensure there are no obstructions behind the rear door before opening it

v *; ;
145:”‘@ f ”

SEE BODY IDENTIFICATION
NOTE ON NEXT PAGE

B. 0008-3

1:2 Chapter - Body & Subframe ssie0s 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

600/605 Body Identification

Door and External Fittings
Figure1l-1

Current body 93264-1 has rear door latch plate item 35 recessed into rear panel (B). Panel height
approximately 145mm.
Superseded body 42100-1 has rear door latch plate item 35 mounted below rear panel (A). Panel height
approximately 105mm.

Item No.

1

w N

10
11

12
13
14
15

16
17

18
19

Part No.

93264-2
42100-1
63700-1
95000-4
95000-6
42890-1

40139-1
40153-1
135-7
455-12
6817-1

6816
124-102
460-8
420-13
40553-1
425-18

265-2
451-18
29170-1
3733-1
5194
265-2
263-2
451-17

40578-1
40573-1
40572-1
124-132
460-10
38-1

29128-3
40462-2
124-135
460-10
435-12

Description

Quantity

Body - Standard 600/605 Series Current
Body - Standard 600/605 Series Superseded

Body - 600/605 LoTop

Body - Standard 625 Series

Body - 625 Series - No Wanderhose
Body - Standard 700/705 Series

Iltems 2 - 7 only apply to 600/605 Series

Door - Locker

Bolt - Locker Door
Setscrew M12c¢ x 25mm
Washer - Plain M12
Budget Lock

Key For Budget Lock
Setscrew M6¢ x 16mm
Washer - Spring M6
Nut M6¢c

Pin - Cylinder Pivot
Nut - M16c Nyloc

Adaptor 1/4" x 3/8" BSP

Washer - Sealing 3/8" BSP

Rear Door Cylinder - See Chapter 10
Check Valve Assembly comprising:-
Check Valve

Adaptor 1/4" x 3/8" BSP

Adaptor 1/4" BSP

Washer - Sealing 1/4" BSP

Pin - Pivot

Pin - Pivot

Pin - Pivot

Setscrew M8c x 12mm

Washer - Spring M8

Grease - Nipple 1/8" BSP Straight

Bush - Non Lube
Cover

Setscrew M8c x 20mm
Washer - Spring M8
Retaining Nut M8c

NNDNBADN

NRPRRPRRRERNRE SRS N N NG

R OTOINEDN

10
10
10

600,625,700 Series - Parts

Issue 04

Chapter - Body & Subframe 1:3




JOHNSTON

Doors and External Fittings
Figure1-1

Item No. Part No.
20 63379-2
21 9699-1
22 40628-1
23 63065-2
24 59-1
25 123-149

425-16
26 9983
501-7
27 20674-1
20674-2
194-9
28 40466-1
29 5010-1
30 40471-1
31 59-1
32 40463
33 40465-2
34 124-176
425-15
35 40091-1
124-275
460-14
6439-1
36 124-212
420-16
37 40897-1
38 63500-1
63500-23
39 40901-1
6849
40 40650-1
41776-2
41 40643-1
42 40492-1
43 5955
44 124-199
460-12
45 40711-1
46 217-1
47 217-1
48 287-22
49 46415-1
46414-1
124-100
425-13

Description

Access Door

Sealing Ring

Catch - Access Door
Handle - Access Door
Cotter Pin

Bolt M12c x 55mm
Nut M12c Nyloc
Drain Hose

Hose Clip

Reflective Marker Plate ) U.K.
Reflective Marker Plate ) Machines
Pan Head Screw ) Only
Shaft - Pin Actuation

Spring

Nut Locking Pin

Cotter Pin

Pin Locking

Flange

Setscrew M10c x 45mm
Nut M10c Nyloc

Latch Plate

Setscrew - M16¢ x 60mm
Washer - Spring M16
Packer Plate

Setscrew M12c¢ x 65mm
Nut M12c

Relay

Door - Standard 600/625/700 (less Bushes Item 17)
Door - LoTop (less Bushes Item 17)

Rubber Seal

Titanfast x 6m Long

Cap - 'Jobro’

Cap - 'Johnston’

Washer - Seal

Cover)

Gasket ) Not Req'd on
Setscrew M12c 20mm ) Flat Top Bodies
Washer - Spring M12 )

Blanking Plate

Grommet Strip x 20cm Long
Grommet Strip x 26cm Long
Grommet

Plate - Rear Number Plate
Mounting Angle

Setscrew M6c x 12mm

Nut M6c Nyloc

Quantity

N N R R

AORRPRREPRE PR ERPNNRE OO R R e e N

N

O QNN

WRRPRRPRRRERE

1:4 Chapter - Body & Subframe Issue 04 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Item No. Part No.

50 40078-1
287-22
124-135
425-14

51 46-15-12
46-15-24
193-26
455-7

52 46-93

53 46660-1

54 63664-1
124-137
460-10

Description

Beacon Bracket
Grommet

Setscrew M8c x 20mm
Nut M8c Nyloc

Beacon - 12v
Beacon - 24v
Screw Self Tapping
Washer - Plain M5

Rear Lamps - 24v

Beacon Bracket for Littasnatch
Access Plate

Setscrew M8c x 25mm
Washer - Spring M8

Doors and External Fittings
Figure1-1

Quantity

NN PP

NN PP

1/2

10
10

Notes

600,625,700 Series - Parts

Issue 04

Chapter - Body & Subframe 1:5



JOHNSTON

Internal Components
Figure 1 -2

A Safety Precautions A

Before carrying out work on the inside of the body, it should be cleaned thoroughly using the
Washdown or Supawash hoses.

When removing or refitting the Wear Plate (1) support it on a suitable prop whilst removing the
securing screws (3). Help may be required handling the plate as it weights approximately 38kg
(84lbs).

B. 0009

16

1:6 Chapter - Body & Subframe Issue 01 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Internal Components

Figure 1 -2
Item No. Part No. Description Quantity
600/605 625/700/705 Single Dual
1 40249-1 - Wear Plate 600 Current 1/2
63720-1 - LH Wear Plate 600 LoTop 1/1
63720-2 - RH Wear Plate 600 Lo Top 1/1
- 61102-1 Wear Plate 625/700 1/2
- 40249-1 Wear Plate used with 625 @250mm Intake Duct 1/2
2  40223-1 < Clamp Bar 1/2
3 124-167 < Setscrew M10c x 20mm 2/4
460-11 < Washer - Spring M10 2/4
4 40243-1 - Baffle Standard 600 -/1
63745-1 - Baffle LoTop 600 -/1
- 61091-1 Baffle 625/700 -1
41234-1 < Ring - Locker -2
5 40072-2 Intake Duct @236 x 912 Lg Current 1/2
40072-3 < Intake Duct @236 x 912 Lg Nirosta 1/2
40072-51 - Intake Duct @236 x 912 Lg Rubber Lined Current  1/2
40072-1 - Intake Duct @236 x 872 Lg Superseded Body -
40072-50 - Intake Duct @236 x 872 Lg Rubber Lined
Superseded Body -
- 42892-1 Intake Duct @236 x 1147 Lg 1/2
- 42892/50 Intake Duct @236 x 1147 Lg Rubber Lined 1/2
- 63084-1 Intake Duct @250 x 1052 Lg 1/2
- 63084-1 Intake Duct @250 x 1052 Lg Rubber Lined 1/2
6 135-1 < Setscrew M12c x 25mm 4/8
460-12 < Washer - Spring M12 4/8
7 5028-1 < Seal - Rubber 1/2
8 40214-1 41984-1 Clamp 1/2
- 63086-1 Clamp - used with 625 Series 1/2
Optional @250 Intake Duct
9 135-11 < Setscrew - Brass M12c x 35mm 4/8
10 40222-1 41979-2 Cover 1/-
11  50555-1 50554-1 Rear Mesh Std Body 2
- - Rear Mesh - 600/Littasnatch - See Chapter 8
50554-3 - Rear Mesh - 600 Lo Top 2
12 42111-1 < Eye 2
63761-1 - Eye - 600 Lo Top 2
13  124-144 < Setscrew M8c x 45mm 4
14  455-10 < Washer Plain M8 As Req'd
15 460-10 < Washer - Spring M8 4
420-14 < Nut M8c 4
16 42581-1 N/A Cover 2
124-109 N/A Setscrew M6¢ x 35mm 4
425-13 N/A Nut M6c Nyloc 4
17 60-1 < Lynch Pin With Ring 2
18 40213-1 < Seal 1/2

600,625,700 Series - Parts  Issue 05

Chapter - Body & Subframe 1:7



JOHNSTON

Internal Components
Figure 1 -2

A Safety Precautions A

Before carrying out work on the inside of the body, it should be cleaned thoroughly using the
Washdown or Supawash hoses.

When removing or refitting the Wear Plate (1) support it on a suitable prop whilst removing the
securing screws (3). Help may be required handling the plate as it weights approximately 38kg
(84lbs).

B. 0009

16

1:8 Chapter - Body & Subframe Issue 03 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Item No. Part No.

600/605 625/700/705

19 1351 <
460-12 <
20 412511 <
21  41249-1 <
22 41235-1 <
23  131-125 <
24 460-10 <
25 420-14 <
26 - 41979-1
- 63085-1

Description

Setscrew M12c¢ x 25mm
Washer - Spring M12

Wear Liner Kit Comprising:-
Liner

Cleat Plate

Screw C'sk Hd. M8c x 25mm
Washer - Spring M8

Nut M8c

Seal Plate - Fits Under Item 18
Seal Plate - used with 625 Series
Optional @250 Intake Duct

Internal Components
Figure1-2

Quantity
Single Dual

4/-
4/-

NN PP

1/2
1/2

Notes

600,625,700 Series - Parts

Issue 04

Chapter - Body & Subframe 1:9



JOHNSTON

Body Tip Components
Figure 1 -3

Before raising the body,

Always use the body prop when working under the auxiliary engine cowl

A Safety Precautions A

ensure the machine is standing on firm level ground and there are no
obstructions above or to the rear of the body.

1:10  chapter - Body & Subframe Issue 06 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

Item No.

N -

~N O

10
11
12

13

14
15

16

600/605

Part No.
625

700/705

28940-1 28940-3 28940-2

N/A
N/A
N/A
42432-1

124-134
460-10
42072-1
38-1
41817-1

124-203
460-12
28350-1
28350-2
38-8

123-148
59-4
455-12
425-16
62875-1
124-135
460-10
420-14

N/A

71283-1

263-2

451-18
<

NN AN NN

N NNNA

NNANNNNNNA

63251-1

N

N NN

AN NN NN

63245-1
63245-1

NNNNNNANNAN A

N

A JOHNSTON
GROUP

COMPANY

Body Tip Components
Figure1-3

Description

Body Tip Cylinder - See Chapter 10
P.C. Flow Valve

Adaptor 3/8" BSP

Washer - Sealing 3/8” BSP

Pivot Pin

Setscrew M8c x 16mm

Washer - Spring M8

Block - Trunnion

Grease Nipple 1/8" BSP Straight
Sealing Plate

Setscrew M12c x 30mm
Washer - Spring M12

Bearing LH

Bearing RH

Grease Nipple 1/8" BSP x 90°

Bolt M12¢c x 50mm
Roll pin @16 x 20mm
Washer - Plain

Nut - Nyloc M12c
Rear Light Bracket
Setscrew M8c x 20mm
Washer - Spring M8
Nut M8c

Reaction Beam

Quantity

WOWONODODOD O N PR R AN R NN R PR [EEIE NN

[

Notes

600,625,700 Series - Parts

Issue 06

Chapter - Body & Subframe

1:11



Subframe, Engine Tub & Reservoir

Figure 1l -4

JOHNSTON

p1] s1edeamg uojsuyor Jo Aladoud sy ale syybu pue ybuAdo) |V

€L 9 ZL oL g 6
Ty

600,625,700 Series - Parts

Chapter - Body & Subframe

1:12



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Item No.

a b~ wWwNE

10

11
12

13

14

15

600/605

42250-1
42170-1

42180-1
42252-1

42588-1
42596-2
42591-2
42590-1
134-42
460-5
420-11

42589-2
42596-1
42591-1
134-42
460-5
420-11

42189-1
93669-1
42399-1

93700-1
42398-1

93665-1
124-203
425-16

40224-1
124-171
460-11
420-15

40269-1
124-173
425-15

42290-1

124-269
425-18
123-150

Part No.
625

ANNNNANNANNANNA AN N NN

ANNNNANNANA

N

61021-1

61020-1
62900-1
<
<

<

N/A

N/A

N/A
124-177
460-11
420-15
61052-1

<
<
<

41998-27 41998-1

95211-1

700/705

AN N NN

NNNNNNNA

N NNNNA

N

NN

NN NN

N/A
N/A
N/A

<

<
<
<

<
<
<

N/A
N/A
N/A

<

Subframe, Engine Tub & Air Reservoir

Figure 1 -4

Description

Front Valance
Cradle - Front

Cradle - Rear
Rear Valance

Flap Valance

Strip - Hinge

Latch - Flap

Spring - Compression
Pozidrive Screw M4c x 12mm
Washer M4

Nut M4c

Flap Valance

Hinge

Strip - Hinge

Pozidrive Screw M4c x 12mm
Washer M4

Nut M4c

Floor Deck

Engine Beam, 600 Front, Current Body
Engine Beam, 600 Front, Superseded Body
Engine Beam, 625/700 Front, Current Body
Engine Beam, 600 Rear, Current Body
Engine Beam, 600 Rear, Superseded Body
Engine Beam, 625/700 Rear, Current Body

Mount - Body Tip Cylinder
Setscrew M12c x 30mm
Nut - Nyloc M12c

Body Prop - See page 1:16
Bracket - Intake Seat
Setscrew M10c x 30mm
Washer - Spring M10

Nut M10c

Setscrew M10c x 50mm
Spring Washer M10

Nut M10

Spacer (Not Shown)

Lifting Hook

Setscrew M10c x 35mm

Nut - Nyloc M10c

Subframe

Subframe - Mercedes 1417K1
Setscrew M16¢ x 35mm

Nut - Nyloc M16¢

Bolt M12c x 60mm

Quantity
Single/Dual

N~NRPRPRRPRPRE NNNRPRE NNNMNNNRR RPRRRR

4/8
4/8
4/8
4/8
4/8
4/8
2/4

1/2
2/4
2/4

(oo JuF SN

600,625,700 Series - Parts

Issue 04

Chapter - Body & Subframe ~ 1:13



JOHNSTON

Subframe, Engine Tub & Reservoir

Figure1-4
Iltem No. Part No. Description Quantity
All Series Single/Dual
16 40205-1 Shatft 2
123-153 Bolt M12¢ x 75mm 2
425-16 Nut - M12c Nyloc 2
17 62903-1 Drain - Engine Oll ) 1
124-167 Setscrew M10c x 20mm ) See Fig. 3-1 1
460-11 Washer - Spring M10 ) and Fig. 3-5 1
420-15 Nut M10c ) ltems 22 1
7684 Collar Plug 1/2" BSP ) 1
451-19 Washer Sealing 1/2" BSP ) 2
18 40225-1 Intake Seat 120mm Long 1/2
40225-51 Intake Seat 120mm Long Rubber Lined 1/2
40225-2 Intake Seat 180mm Long 1/2
40225-52 Intake Seat 180mm Long Rubber Lined 1/2
40225-3 Intake Seat 240mm Long 1/2
40225-53 Intake Seat 240mm Long Rubber Lined 1/2
40225-4 Intake Seat 300mm Long 1/2
40225-54 Intake Seat 300mm Long Rubber Line 1/2
10080 (JSC)  Intake Seat 300mm Long 1/2
127-139 Setscrew C/sk M8c x 30mm 3/6
460-10 Washer - Spring M8 3/6
420-14 Nut M8c 3/6
19 -
20 47144-1 Service Information Plate 1
193-22 Screw Pan Hd. Self Tapping 2
21 40268-2 Air Reservoir 1
22 124-169 Setscrew M10c x 25mm 2
455-11 Washer - Plain M10 2
460-11 Washer - Spring M10 2
420-15 Nut M10c 2
23 5259 Grub Screw 1
24 40958-1 Drain Plug 1
25 48108-1 Cable 1
26 516-6 Adaptor 1/8" M/F 2
27 -
28 124-269 Setscrew M16¢ x 35mm 4
460-14 Washer - Spring M16 4
29 124-169 Setscrew M10c x 25mm 12
425-15 Nut - M10c Nyloc 12
30 124-135 Setscrew M8c x 20mm 6
425-14 Nut - M8c Nyloc 6
31 124-137 Setscrew M8c x 25mm 2
425-14 Nut - M8c Nyloc 2

1:14  cChapter - Body & Subframe Issue 05 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Subframe, Engine Tub & Air Reservoir

Figure 1l -4
Item No. Part No. Description Quantity
600 625/700 Single Dual

32 264-2 < Adaptor 1/4" BSP Bulkhead 2

33 527-3 < Tee - 6mm O/D Tube (Now Fitted on Hose)
124-109 < Setscrew M6c x 35mm 1
420-13 < Nut M6c Nyloc 1
510-3 < Tubing Nut 6mm 1/5
511-3 < Tubing Sleeve 6mm 1/5
520-3 < Plug 1/-
531-2 < Stem Elbow -/1

34 - < Water Filter Assembly. - See Chapter 12

35 40525-1 < Drain - Gearbox Oil ) 1
124-167 < Setscrew M10c x 20mm ) 1
460-11 < Washer - Spring M10 ) See Fig. 4 - 2 1
420-15 < Nut M10c ) Item 36 1
3823 < Collar Plug 3/8" BSP ) 1
451-18 < Washer - Sealing 3/8" BSP ) 1

36 50603-1 < Nozzle Anti-Swing Plate 1/2
124-169 < Setscrew M10c x 25mm 2/4
425-15 < Nut - Nyloc M10c 2/4

37 50634-1 N/A Antiphon Retention Strip (Not Fitted on 700 Series) 3

38 94084-1 N/A Antiphon Retaining Angle 2

39 217-2 < Rubber Seal 11M

Notes
600,625,700 Series - Parts  Issue 03 Chapter - Body & Subframe 1:15



JOHNSTON

Body Prop
Figure1-5

Item No.

Part No.

93547-1

93548-1
93553-1
93553-2

93551-1
40238-1
41145-1

B. 0025
Description Quantity
Prop Assembly comprising:-
Prop 1
Plate 2
Plate 2
Cable 2
Latch 1
Sleeve - Plastic 2

Notes

1:16  Chapter - Body & Subframe Issue 02 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



CHAPTER

Cowl/Flaps

Only current components are covered in this chapter. See Parts Section Revision
Level 07, available on request, for superseded information.

Table of Contents

Subject

Cowl

Fig.2- 1 Cowl Assembly - Nat Asp Engines
Fig. 2- 2 Cowl Assembly - Turbo Engines
Fig. 2- 3 ‘Lo-Top’ Cowl Assembly - 600 Series
Fig. 2- 4 Seals

Fig. 2- 5 Sound Attenuation Kits

Flaps

Fig. 2- 6 Intake Duct Flap Mechanism

Fig. 2- 7 Flap Valve Assembly

Page

NNDNDNDN
©O©oooh~N

. 10

N

All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON
" GROUP

COMPANY

600,625,700 Series - Parts Issue 03

Chapter - Cowl/Flaps

2:1



JOHNSTON

Cowl Assembly - Nat Asp Engines

Figure 2 -1
A Safety Precautions A

Extreme care should be taken when working on the top of the body.

Removal and installation of the Silencer Assembly should only be undertaken by two people if
lifting equipment is not available, due to the weight of the assembly.

B. 0012-2

2:2 Chapter - Cowl/Flaps Issue 04 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON

& GROUP

W covrany

Cowl Assembly - Nat Asp Engines

Figure2 -1
Item No. Part No. Description Quantity
600/605  625/700/705

1 42200-35 42895-1 Cowl Standard
42200-350 N/A Cowl with Sound Attenuation Kit

2 42663-1 61005-1 Wear plate 1
135-60 < Setscrew M10c x 20mm 2
420-15 < Nut M10c 2
460-11 < Washer - Spring M10 2

3 42739-1 < Cover 1
135-56 < Setscrew M6c x 12mm 5
18872 < Strip - Sealing 1

4 15656-1 < Hose x 1500mm Long 1
501-3 < Clip 2
62016-1 < Silencer Assembly comprising items:-

5,7,12, 13, 14, 15

5 42378-1 < Spacer 18

6 -

7 426-5 < Nut - M10c Philidas 6
457-5 < Washer - Extra Large M10 6
62177-1 < Hood Assembly comprising items:-

8, 16, 19, 20, 21, 25.

8 62109-1 < Hood 1

9 124-134 < Setscrew M8c x 16mm 5
460-10 < Washer - Spring M8c 5
434-8 < Nut - Retainer 5

10 92230-1 802176-1 Shield 1

11  6645-8 < ‘U’ Bolt 2

12 42377-2 < Stud 6

13  42633-1 < Wafer Plate 3

14  41832-3 < Insulation - Lower Panel 3

15 41832-4 < Insulation - Upper Panel 3

16 41832-39 < Insulation - Hood 1

17 434-8 < Nut - Retainer 5

18 455-10 < Washer - Plain M8 4
423-14 < Nut M8c 2

19 62357-1 < Strip 1

20 63063-1 < Angle 1

21  124-113 < Setscrew M6c x 50mm 8
455-8 < Washer - Plain M6 8
62873-1 < Spacer 8
425-13 < Nut M6c Nyloc 8

22 217-7 < Sealing Strip x 950mm Long 2

23 217-7 < Sealing Strip x 1120mm Long 1

24 63064-1 < Strip 1

25 63064-2 < Strip 2

600,625,700 Series - Parts  issue 05 Chapter - Cowl/Flaps 2:3



JOHNSTON

Cowl Assembly - Turbo Engines
Figure 2 - 2

B. 0032-3

2:4 Chapter - Cowl/Flaps

Issue 03

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Cowl Assembly - Turbo Engines

Figure 2 - 2
Item No. Part No. Description Quantity

1 - )

2 - ) SeeFig.2-1

3 - )

4 - )

5 63648-1 Standard Hood Assembly comprising items marked ) Comprises
63648-2 Chromweld Hood Assembly comprising items marked ) Items
62648-3 Stainless Steel Hood Assembly comprising items marked ) 6 - 14

6 63643-1 Cover Top/Hood - Standard 1
63643-3 Cover Top/Hood - Chromweld 1
63643-5 Cover Top/Hood - Stainless Steel 1

7 63063-1 Angle Clamp 1

8 63646-1 Clamp Strip 1

9 200869-1 Clamp Strip 1

10 63647-1 Insulation Panel 1

11 63647-2 Insulation Panel 1

12 63647-3 Insulation Panel 1

13 124-112 Setscrew M6c x 45mm long 9
455-8 Washer - Plain M6 9
425-13 Nut - Nyloc M6c¢ 9

14 62873-1 Spacer 5

15 124-134 Setscrew M8c x 16mm 2
460-10 Washer - Spring M8 2
455-10 Washer - Plain M8 2
423-14 Nut M8c 2

16 63642-1 Plenum Plate - Standard 1
63642-2 Plenum Plate - Chromweld 1
63642-3 Plenum Plate - Stainless Steel 1

17 63647-4 Insulation Panel 1

18 135-57 Screw Button Hd. M8c x 20mm 2

19 217-7 Sealing Strip x 1120mm long 1

20 217-7 Sealing Strip x 950mm long 2

21 802278-1 Cowl Shield - Exhaust 1

22 6645-8 ‘U’ Bolt 2

600,625,700 Series - Parts  issue 04 Chapter - Cowl/Flaps 2:5




JOHNSTON

‘Lo-Top’ Cowl Assembly - 600 Series
Figure 2 - 3

B. 0041-2

2:6 Chapter - Cowl/Flaps

Issue 04

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON

] e
W covrany

‘Lo-Top’ Cowl Assembly - 600 Series

Figure 2 -3
Item No. Part No. Description Quantity
1 63701-1 Cowl 1
2 42663-1 Wearplate 1
135-60 Setscrew M10c x 20mm 2
420-15 Nut M10c 2
460-11 Washer - Spring M10 2
3 42739-1 Cover 1
135-56 Setscrew M6¢ ¢ 12mm 5
18872 Strip - Sealing 1
4 15656-1 Hose x 1500mm long 1
501-3 Clip 2
5 63648-1 Standard Hood Assembly comprising items 6 to 14
63648-2 Chromweld Hood Assembly comprising items 6 to 14
63648-3 Stainless Steel Hood Assembly comprising items 6 to 14
6 63643-1 Cover Top/Hood - Standard 1
63643-3 Cover Top/Hood - Chromweld 1
63643-5 Cover Top/Hood - Stainless Steel 1
7 63063-1 Angle Clamp 1
8 63646-1 Clamp Strip 1
9 200869-1 Clamp Strip 1
10 63647-1 Insulation Panel 1
11 63647-2 Insulation Panel 1
12 63647-3 Insulation Panel 1
13 124-112 Setscrew M6¢ x 45mm long 9
455-8 Washer - Plain M6 9
425-13 Nut - Nyloc M6¢c 9
14 62873-1 Spacer 5
15 124-134 Setscrew M8c x 16mm 5
460-10 Washer - Spring M8 5
434-8 Nut - Retainer 5
16 124-134 Setscrew M8c x 16mm 2
460-10 Washer - Spring M8 2
455-10 Washer - Plain M8 2
423-14 Nut M8c 2
17 217-7 Sealing Strip x 1120mm long 1
18 217-7 Sealing Strip x 950mm long 2
19 802278-1 Cowl Shield - Exhaust 1
20 6645-8 ‘U’ Bolt 2
600,625,700 Series - Parts  issue 06 Chapter - Cowl/Flaps 2.7



JOHNSTON

Seals
Figure 2 - 4
A Safety Precautions A
Always use the body prop when working under the auxiliary engine cowl or body.
Item No. Part No. Description Quantity
1 42610-1 Camp - Radiator Seal 1
2 42613-1 Rubber - Radiator Seal 1
3 42611-1 Clamp - Radiator Seal 1
4 42612-1 Rubber - Radiator Seal 1
5 42610-1 Clamp - Radiator Seal 1
6 42607-1 Rubber Radiator Seal 1
7 124-135 Setscrew M8c x 20mm 17
420-14 Nut M8c 17
460-10 Washer - Spring M8 17
> 8 282396-1 Seal - Body Make/Brake 1
9 42411-1 Seal - Cowl Make/Brake 1
10 42409-2 Seal - Cowling 1
11 12964-1 "T' Section 1
12 124-205 Setscrew M12c¢ x 35mm 10
420-16 Nut M12c 6
460-12 Washer - Spring M12c 10
13 217-2 Rubber Seal x 200mm Long 2

10270 (JSC)

Adhesive

2:8 Chapter - Cowl/Flaps

Issue 05

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



ol £ JoHNSTON
GROUP
A\

COMPANY
Refer to Drawing No. W41832 for 600 Series Sound Attenuation Kits
Refer to Drawing No. W61057 for 625, 700 Series Figure 2 -5
(Panel reference numbers shown are for 625, 700 Series)

For Nat. Asp., Turbo and
Lo-Top Hood panel part nos.
see figures 2-1, 2-2 and 2 -3

Turbo Engines only
625/700 Series

x 3 Nat. Asp. Engines
only - 600/605 Series

All Copyright and rights are the property of Johnston Sweepers Ltd

B. 0040-4

600,625,700 Series - Parts  issue 02 Chapter - Cowl/Flaps 2:9



JOHNSTON

Intake Duct Flap Mechanism

Figure 2 - 6
A Safety Precautions A

Always depressurise the pneumatic system using the shut off/drain valve on the vitaliser unit
in the systems locker (Fig 11-5) before working on the flap mechanism.

FLAP PLATE 20056-1 USED WITH
INTERNAL @230 AND @250
23 11 12 INTAKE DUCTS @

IDENTIFICATION NOTCH

B. 0014-2

2:10  cChapter - Cowl/Flaps Issue 02 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Item No.

abhwNPE

»

11
12

13
14
15
16

17

18

19
20

21
22
23

Part No.

40458-1
40516-1
40442-6
63523-1

124-139
460-10
135-56
460-8
40196-1

40456-2
124-179
460-11
29128-1
124-208
420-16
460-12

40250-1
28901-1
29149-1
39624

42216-1
61100-1
124-135
420-14
460-10

12869
510-3
511-3

29128-2
42940-1

42956-1
42733-1

Intake Duct Flap Mechanism

Figure 2 - 6

Description

Flap

Clip

Shatft

Bearing - Plastic

Setscrew M8c x 30mm
Washer - Spring M8

Screw Button Hd. M6c¢c x 12mm
Washer - Spring M6

Lever

Bar - Lever Mounting
Setscrew M10c x 60mm
Washer - Spring M10
Bush - Bearing
Setscrew M12c x 45mm
Nut M12c

Washer - Spring M12

Plate Blanking - Single Sweep Machines
Cylinder - See Chapter 11

Pin

Spring Retaining Cup

Bracket - Cylinder Mounting 600/605 Series
Bracket - Cylinder Mounting 625/700/705 Series
Setscrew M8c x 20mm

Nut M8c

Washer - Spring M8

Tube @6mm Black

Nut - Tubing 6mm

Sleeve - Tubing 6mm

Control Valve Assemblies - See Fig. 2 - 7
Bush

Plate - Blanking) Single Sweep
Plug - Blanking) Machines
Bush Bearing

Quantity

R RN R

PR OOU BDBAAMRPR NRREPRFP RPREPEPNNPR

B

Notes

600,625,700 Series - Parts

Issue 01 Chapter - Cowl/Flaps 2:11




JOHNSTON

Flap Valve Assembly
Figure 2 -7

A Safety Precautions A

Always depressurise the pneumatic system using the shut off/drain valve on the vitaliser unit
in the systems locker (Fig 11-5) before working on the flap mechanism.

68 57 4
| 9 /
——— -
0 e} EI @) I 2 I ISI @)
Uy Wiy,
o A B o / _f Oy . i ? @)
1 13 15 10 16 12,14
B. 0015-4 PORT 1 ONLY
Item No. Part No. Description Quantity
12v 24v
42937-1 Assembly 12v v -
42937-2 Assembly 24v - v
4 42940-2 Mounting Plate - 4 Hole 1 1
5 42300-1 Valve - Pneumatic NO 12v 1 -
6 42300-2 Valve - Pneumatic NC 12v 1 -
7 42300-3 Valve - Pneumatic NO 24v 1 1
8 42300-4 Valve - Pneumatic NC 24v 1 1
9 40594-1 Adaptor - Bulkhead 2 2
10 552-8 Elbow - 1/4" BSP 1 1
11 552-3 Elbow - 1/8" BSP 2 2
12 3162 Plug - Collar 1 1
13 410-3 Back Nut 3/8" BSP 2 2
14 451-17 Washer - Sealing 1/4" BSP 1 1
15 451-4 Washer - Sealing 1/8" BSP 2 2
16 40602-2 Valve - Block 1 1

2:12  Chapter - Cowl/Flaps Issue 01 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



CHAPTER

Fuel Tank

Auxiliary Engine/Ancillaries/

Table of Contents

Subject

Perkins 1004.40 - Naturally Aspirated Engine
Fig. 3-1 Perkins 1004.40 Engine

Fig. 3- 2 Type ‘B’ Air Cleaner Assembly

Fig. 3- 3 Type ‘B’ Air Cleaner Installation
Fig. 3- 4 Engine Radiator/Shroud Installation
Fig. 3- 5 Throttle and Actuator Cable

Perkins 1004.40T - Turbocharged Engine
Fig. 3- 5 Perkins 1004.40T Engine

Fig. 3- 6 Type ‘A’ Air Cleaner Assembly

Fig. 3-7 Type ‘A’ Air Cleaner Installation

Fig. 3- 8 Type ‘B’ Air Cleaner Assembly

Fig. 3- 9 Type ‘B’ Air Cleaner Installation

Fig. 3-10 OQil Cooler Installation - With Tandem PTO Pump
Fig. 3-11  Radiator/Shroud Installations

Fig. 3-12  Throttle and Actuator Cable - Type ‘B’

Fig. 3-13 Throttle and Actuator Cable - TYpe ‘B’

Exhaust System
Fig. 3-14  Exhaust Pipe Installation

All Copyright and rights are the property of Johnston Sweepers Ltd

Fuel Tank
Fig. 3-15 Fuel Tank

Page

Wwwww
O©oO~NODN

113
114
116
217
118
119
: 20
121

WWWwWwwWwwwww

Note

AR506673U....., contact the Johnston Parts Department.

Current engines covered in this Chapter are for engine build number AJ50824U.....
onwards. If spares are required for earlier engines, i.e. up to engine build

A JOHNSTON
" GROUP

COMPANY

600,625,700 Series - Parts Issue 04 Chapter - Auxiliary Engine/Ancillaries/

Fuel Tank

3:1



JOHNSTON

Perkins 1004.40 Naturally Aspirated Engine
(Standard on 600/605 Series)
Figure 3-1

3:2 Chapter - Auxiliary Engine/Ancillaries/ Issue 04 600,625,700 Series - Parts
Fuel Tank

All Copyright and rights are the property of Johnston Sweepers Ltd



il A JOHNSTON
GROUP
W comvrany

Perkins 1004.40 Naturally Aspirated Engine

Figure3-1
A Safety Precautions A

Always use the body prop when working under the auxiliary engine cowl.
Ensure the engine, cooling and exhaust systems are sufficiently cool to avoid scalding
or burning. Never remove radiator hoses whilst the engine coolant is hot.

ENGINE IDENTIFICATION IS BY INLET MANIFOLD DESIGN

Pk s AE. 0058 af —efUR 5

All Copyright and rights are the property of Johnston Sweepers Ltd

SUPERSEDED PERKINS 1004-42
CURRENT PERKINS 1004-40 (Covered in Parts Section
(EPA & NRMM COMPLIANT) Revision Level 10)
Item No. Part No. Description Quantity
1 280080-1 Engine - To Build List AJ50824 - 24v
280080-2 Engine - To Build List AJ50823 - 12v
837-61 Rocker Box Gasket - Rubber 1
2 653-14 Alternator - 24v 1
653-208 Alternator - 12v 1
3 653-10 Starter Motor - 24v 1
653-207 Starter Motor - 12v 1
124-175 Setscrew M10c x 40mm 3
460-11 Washer - Spring M10 3
4 837-11 QOil Filter Element 1
5 14825 Thermostart 1
12017 Thermostart Resistor - 24v - See Item 32 1
> 6 838-7 Fuel Filter Element 1
600,625,700 Series - Parts issue 06 Chapter - Auxiliary Engine/Ancillaries/ 3:3

Fuel Tank



JOHNSTON

Perkins 1004.40 Naturally Aspirated Engine

Figure 3-1
Item No. Part No. Description Quantity

7 280211-1 ESOS Valve (Amp Junior Timer Type Plug Connector 1
- ESOS Valve Resistor - 24v - See Item 23

8 - Cooling Fan - Perkins Part 4
- Cooling Fan Spacer - Perkins Part 4
123-110 Bolt M8c x 50mm 4
460-10 Washer - Spring M8 4

9 280-5 Vee Belt - Cooling Fan 1

10 837-63 Thermostat 1
837-64 ‘O’ Ring 1
837-65 ‘O’ Ring 1

11 40619-1 Oil Pressure Switch 1

12 42797-1 Water Temperature Switch 1
41120-1 Boot - PVC 1

13 42291-1 Adaptor 1
170-35 Socket Head Csk. Screw 4

14 42187-1 PTO Pulley 1
124-135 Setscrew M8c x 20mm 3
460-10 Washer - Spring M8 3

15 42181-2 Engine Mounting Bracket - Front 1 Per Side
21173-1 Stud 4 Per Side
426-6 Nut M12c 4 Per Side
460-12 Washer - Spring M12 4 Per Side

16 123-154 Bolt M12c x 80mm - Front 1 Per Side
457-6 Washer - Plain M12 2 Per Side
460-12 Washer - Spring M12 2 Per Side

17 6953 Metacone Mount - Front 1 Per Side
124-171 Setscrew M10c x 30mm 2 Per Side
455-11 Washer - Plain M10 2 Per Side
425-15 Nut - Nyloc M10c 2 Per Side

18 42645-2 Engine Mount (RH Rear) 1

19 63536-1 Engine Mount (LH Rear) 1
124-201 Setscrew M12c x 25mm 4 Per Side

20 123-153 Bolt (Rear Mount) M12c x 75mm 1 Per Side
457-6 Washer - Plain M12 1 Per Side
460-12 Washer - Spring M12 1 Per Side

21 22826-1 Metacone Mount (Rear) 1 Per Side
124-171 Setscrew M10 x 30mm 2 Per Side
455-11 Washer - Plain M10 2 Per Side
425-15 Nut - Nyloc M10c 2 Per Side

22 62908 Remote Oil Drain Kit comprising:
62906-1 Adaptor 3/4" BSP x 3/4" UNF 1
HE12003-50 Hydraulic Hose 3/4" BSP 1
- See Fig. 1 - 4, Iltem 17, for Drain Fittings
15656 (JSC)  Hose - Remote Oil Drain 1
10887-1 (JSC) Valve 123

3:4 Chapter - Auxiliary Engine/Ancillaries/ Issue 07 600,625,700 Series - Parts

Fuel Tank

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W comvrany

Perkins 1004.40 Naturally Aspirated Engine

Figure3-1
Item No. Part No. Description Quantity
23 22778-1 ESOS Valve Resistor - 24v 1
24 94952-1 Pipe - Inlet 1
25 837-28 Gasket 1
- Stud - Perkins Part 3
- Nut - Perkins Part 3
26 42657-1 Top Hose - Radiator 1
501-6 Hose Clip 2
27 42656-1 Bottom Hose - Radiator 1
501-6 Hose Clip 2
28 92105-60 Starter Cable 1
29 17936-61 Starter Earth Cable 1
30 48495-1 Loom Support Bracket 1
31 508-4 ‘P’ Clip - Loom Support 1
124-167 Setscrew M10c x 20mm 1
460-11 Washer - Spring M10 1
32 12017 Thermostart Resistor - 24v only 1
280849-1 Resistor Mounting Bracket 1
33 - Hydraulic Pump - See Chapter 10 1
Notes
600,625,700 Series - Parts issue 06 Chapter - Auxiliary Engine/Ancillaries/ 3.5

Fuel Tank



JOHNSTON

Type ‘B’ Air Cleaner Assembly - Nat Asp 1004.40 Engines

Figure 3-2

=

=
==

N

=

—
——

l'l" '
s/ ge5py?
) i
W
el
ssrt
'{”,///
AE. 0034-4
T ¥
8 /
6
Item No. Part No. Description Quantity
280850-1 Filter Assembly comprising items 1 to 3
1 280850-2 Main Element 1
2 280850-3 Safety Element 1
3 280850-4 Housing 1
4 904-58 Adaptor 1
5 12188 Filter State Indicator (5.5kPa) 1
6 12190 Mounting 1
7 904-56 Hose End Connector 1
8 124-103 Setscrew M6c x 20mm 2
457-2 Washer - Plain M6 2
425-13 Nut - Nyloc M6c 2
9 12870 Plastic Tubing 1
Notes
3.6 Chapter - Auxiliary Engine/Ancillaries/ issue 06 600,625,700 Series - Parts

Fuel Tank

All Copyright and rights are the property of Johnston Sweepers Ltd



GROUP

A JOHNSTON
]
W comvrany

Type ‘B’ Air Cleaner Installation - Nat Asp 1004.40 Engines
Figure 3 -3

All Copyright and rights are the property of Johnston Sweepers Ltd

Item No. Part No. Description Quantity

1 - Air Cleaner - See previous page
2 124-167 Setscrew M10c x 20mm 2

460-11 Washer - Spring M10 2
3 904-8 Elbow - Rubber 2
4 280848-1 Elbow - Steel 1
5 501-7 Hose Clip 4
6 - Shroud - See Fig. 3-4

Notes
600,625,700 Series - Parts issue 04 Chapter - Auxiliary Engine/Ancillaries/ 3.7

Fuel Tank



JOHNSTON

Nat Asp 1004.40 Engine Radiator/Shroud Installation

Figure 3 -4
TYPE ‘B’ AIR CLEANER \/
(1004.40 ENGINES) / AE. 0008-4
Item No. Part No. Description Quantity

1 61028-1 Radiator 1

2 69-21 Filler Cap Ibf/in? 1

3 124-66 Setscrew M10c x 16mm 4
460-11 Washer - Spring M10 4

4 280845-1 Shroud 1

5 124-167 Setscrew M10c x 20mm 2
460-11 Washer - Spring M10 2

6 124-167 Setscrew M10c x 20mm 2
425-15 Nut - Nyloc M10c 2

7 288-25 Blind Grommet 2

8 280184-1 Cooling Fan Adaptor 1

9 124-103 Setscrew M6¢ x 20mm 8
460-8 Washer - Spring M6 8

10 433-7 Rivet Nut M6c 8

11 - Walkway and Locker - See Chapter 9

3:8 Chapter - Auxiliary Engine/Ancillaries/ issue 06 600,625,700 Series - Parts

Fuel Tank

All Copyright and rights are the property of Johnston Sweepers Ltd



ol £ JoHNSTON
GROUP
W comvrany

Nat Asp 1004.40 Engine Throttle Actuator and Cable Installation

Figure 3-5
—

= 2

n

—

o —

Q.

m 1

o

=

0p]

c ~ — —

L

"

c

<

o

=

Y

o

>

©

0}

Q.

o

—

o

o

c

ey

o

—

©

n

o

c

2

L .

©

c

@©

P}

c

Rey

S,

o Item No. Part No. Description Quantity

o

9 1 94110-1 Actuator Motor - 24v 1

< 2 94190-1 Throttle Cable 1
3 38-32 Nipple - Solderless 3
4 802403-1 Throttle Cable Bracket 1
5 280046-1 Mounting Plate 2
6 280047-1 Cable Support 1
7 124-102 Setscrew M6c x 16mm 3
8 42774-1 Spacer 1
9 124-99 Setscrew M6c x 10mm 1
10 124-114 Setscrew M6c x 15mm 1

425-13 Nut - Nyloc M6éc 1
600,625,700 Series - Parts issue 03 Chapter - Auxiliary Engine/Ancillaries/ 3:9

Fuel Tank



JOHNSTON

Perkins 1004.40T Turbocharged Engine
(Standard on 625/700/705 Series - Optional on 600/605 Series)
Figure 3-5

3:10 Chapter - Auxiliary Engine/Ancillaries/ Issue 06 600,625,700 Series - Parts
Fuel Tank

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W comvrany

Perkins 1004.40T Turbocharged Engine
(Standard on 625/700/705 Series - Optional on 600/605 Series)
Figure 3-5

A Safety Precautions A

Always use the body prop when working under the auxiliary engine cowl.
Ensure the engine, cooling and exhaust systems are sufficiently cool to avoid scalding
or burning. Never remove radiator hoses whilst the engine coolant is hot.

Item No.

1

» a b wiN

~

11

12

13

14

15

16

17

Part No.

94581-1
94581-2
837-61
653-14
653-23
837-29
14825

838-7

837-67

123-110
460-10

280-5
837-63
837-64
837-65
40619-1

42797-1
41120-1
42291-1
170-35

42187-1
124-135
460-10

42181-2
21173-1
426-6
460-12

123-154
457-6
460-12
6953
124-171
455-11
425-15

Description

Engine - To Build List AK50603 - 24v
Engine - To Build List AK50723 - 12v
Rocker Box Gasket - Rubber
Alternator - 24v

Starter Motor - 24v

Oil Filter Element

Thermostart

Thermostart Resistor - See Fig. 3 -7
Fuel Filter Element

ESOS Valve (Spade Connector)
Cooling Fan

Cooling Fan Spacer

Bolt M8c x 50mm

Washer - Spring M8

Vee Belt - Cooling Fan
Thermostat

‘O’ Ring

‘O’ Ring

Oil Pressure Switch

Water Temperature Switch
Boot - PVC

Adaptor

Socket Head Csk. Screw
PTO Pulley

Setscrew M8c x 20mm
Washer - Spring M8

Engine Mounting Bracket - Front
Stud

Nut M12¢

Washer - Spring M12

Bolt M12c x 80mm - Front
Washer - Plain M12
Washer - Spring M12
Metacone Mount - Front
Setscrew M10c x 30mm
Washer - Plain M10

Nut - Nyloc M10c

Quantity

[ N

PR R R ADDANR

WWER AR R R

1 Per Side
4 Per Side
4 Per Side
4 Per Side

1 Per Side
4 Per Side
4 Per Side
1 Per Side
2 Per Side
2 Per Side
2 Per Side

600,625,700 Series - Parts issue 08

Chapter - Auxiliary Engine/Ancillaries/

Fuel Tank

3:11



JOHNSTON

Perkins 1004.40T Turbocharged Engine
(Standard on 625/700/705 Series - Optional on 600/605 Series)

Figure 3-5
Item No. Part No. Description Quantity
18 42645-2 Engine Mount (RH Rear) 1
19 63536-1 Engine Mount (LH Rear) 1
124-201 Setscrew M12¢ x 25mm 4 Per Side
20 123-153 Bolt (Rear Mount) M12c x 75mm 1 Per Side
457-6 Washer - Plaint M12 1 Per Side
460-12 Washer - Spring M12 1 Per Side
21 22826-1 Metacone Mount (Rear) 1 Per Side
124-171 Setscrew M10 x 30mm 4 Per Side
455-11 Washer - Plain M10 4 Per Side
425-15 Nut - Nyloc M10c 4 Per Side
22 62908 Remote Oil Drain Kit comprising:
62906-1 Adaptor 3/4" BSP x 3/4" UNF 1
HE12003-50  Hydraulic Hose 3/4" BSP 1
- See Fig. 1 - 4, ltem 17, for Drain Fittings
15656 (JSC)  Hose - Remote Oil Drain 1
10887-1 (JSC) Valve 1
23 22778-1 ESOS Valve Resistor - 24v 1
24 61025-1 Pipe - Inlet 1
25 837-28 Gasket 1
Stud 3
Nut 3
Washer - Spring 3
26 42657-1 Top Hose - Radiator 1
501-6 Hose Clip 2
27 42656-1 Bottom Hose - Radiator 1
501-6 Hose Clip 2
28 92105-60 Starter Cable 1
29 17936-61 Starter Earth Cable 1
30 48495-1 Loom Support Bracket 1
31 - Oil Cooler Hoses - See Fig. 3 - 10
32 - Engine Loom - See Chapter 13
33 - Hydraulic Pump - See Chapter 10
3:12 Chapter - Auxiliary Engine/Ancillaries/ Issue 06 600,625,700 Series - Parts

Fuel Tank

All Copyright and rights are the property of Johnston Sweepers Ltd



ol £ JoHNSTON
GROUP
W comvrany

Superseded Type ‘A’ Air Cleaner Assembly - Turbocharged 1004.40T Engines
Figure 3-6

AE. 0034-3

All Copyright and rights are the property of Johnston Sweepers Ltd

Item No. Part No. Description Quantity
1 94954-1 Air Cleaner Assembly - Comprising Items 2 and 3
2 94954-2 Main Element 1
3 94954-3 Safety Element 1
> 4 904-58 Adaptor 1
5 904-55 Filter State Indicator (7.5 kPa) 1
6 12190 Mounting 1
7 904-56 Hose End Connector 1
8 124-103 Setscrew M6c x 20mm 2
457-2 Washer - Plain M6 2
425-13 Nut - Nyloc M6c 2
9 12870 Plastic Tubing x 900mm Long 1
600,625,700 Series - Parts issue 06 Chapter - Auxiliary Engine/Ancillaries/  3:13

Fuel Tank



JOHNSTON

Superseded Type ‘A’ Air Cleaner Installation Turbocharged 1004.40T Engines

Figure 3 -7

PRE-CLEANER

INSTALLATION

fffrfg%]gﬂj

10 11

EJ:|EI£11|:I

1512 14

AE. 0048-3

Pre-Cleaner Installation Details

23 - 26 NOM GAP FOR MATERIAL DISPERSAL

RADIATOR SHROUD

—f
.l

AE. 0007

ENLARGED VIEW OF PRE-CLEANER FITMENT

IMPORTANT:

It is essential that a nominal gap between the
pre-cleaner and the radiator be maintained
for particle dispersal. However, the pre-
cleaner connection must protrude through
the radiator shroud giving the maximum
possible clearance between the cowl valance
and cleaner to allow for possible chassis
twist when tipping on uneven ground.

3:14  chapter - Auxiliary Engine/Ancillaries/

Fuel Tank

1ssue 03 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON
GROUP

W comvrany

Superseded Type ‘A’ Air Cleaner Installation Turbocharged 1004.40T Engines

Figure 3 -7
Item No. Part No. Description Quantity

1 94954-1 Air Cleaner Assembly - See this chapter 1
2 97962-1 Mounting Bracket 1
3 124-169 Setscrew M10 x 25mm 4

460-11 Washer - Spring M10 4

420-15 Nut M10c 4
4 97965-1 Pivot Bracket 1
5 124-135 Setscrew M8c x 20mm 4

460-10 Washer - Spring M8 4

420-14 Nut M8c 4
6 97966-1 Pivot 2

123-126 Bolt M10c x 35mm 2
7 436-1 Retaining Catch 1
8 95359-1 Duct Support 1
9 124-103 Setscrew M6¢c x 20mm 2

460-8 Washer - Spring M6 2

420-13 Nut M6 2
10 276-10 Flexible Ducting 1
11 501-7 Clip 2
12 62328-1 Mount 1
13 124-143 Setscrew M8c x 40mm 4
14 17008-1 Spacer 4
15 460-10 Washer - Spring M8 4

420-14 Nut M8c 4
16 904-20 Pre-Cleaner 1
17 - Clip - Supplied with Pre-Cleaner 1
18 63201-1 Shroud - See this chapter 1
19 904-8 Rubber Elbow 1
20 501-7 Clip @90 5
21 501-6 Clip 1
22 46578-7 Tube 1
23 271-24 Convoluted Hose 1
24 46578-3 Tube 1
25 271-25 Reducing Elbow 1

Notes
600,625,700 Series - Parts issue 05 Chapter - Auxiliary Engine/Ancillaries/  3:15

Fuel Tank



JOHNSTON

Type ‘B’ Air Cleaner Assembly - Current Turbocharged 1004.40T Engines
Figure 3-8

o

o
oo

oo
S

>
=

=X
oS
N

/ ]
8l g8yeke!
el
9y
i
'{”,II/
AE. 0034-4
A
8 /
6
Item No. Part No. Description Quantity
280850-1 Filter Assembly comprising items 1 to 3
1 280850-2 Main Element 1
2 280850-3 Safety Element 1
3 280850-4 Housing 1
4 904-58 Adaptor 1
5 904-55 Filter State Indicator (7.5 kPa) 1
6 12190 Mounting 1
7 904-56 Hose End Connector 1
8 124-103 Setscrew M6¢c x 20mm 2
457-2 Washer - Plain M6 2
425-13 Nut - Nyloc M6c 2
9 12870 Plastic Tubing 1
Notes
3:16 Chapter - Auxiliary Engine/Ancillaries/ Issue 06 600,625,700 Series - Parts

Fuel Tank

All Copyright and rights are the property of Johnston Sweepers Ltd



ol £ JoHNSTON
GROUP
A/

COMPANY

Current Type ‘B’ Air Cleaner Installation - Turbocharged 1004.40T Engines
Figure 3-9

AE. 0084

All Copyright and rights are the property of Johnston Sweepers Ltd

Item No. Part No. Description Quantity

1 - Air Cleaner - See previous page

2 124-167 Setscrew M10c x 20mm 2
460-11 Washer - Spring M10 2

3 904-9 Hump Hose 1

4 281025-1 Induction Pipe 1

5 271-25 Reduction Elbow 1

6 501-7 Hose Clip 4

7 12017 Thermostart Resistor 24v only 1
280849-1 Resistor Mounting Bracket 1

8 - Shroud - See Fig. 3- 11

Notes
600,625,700 Series - Parts issue 03 Chapter - Auxiliary Engine/Ancillaries/ ~ 3:17

Fuel Tank



JOHNSTON

Oil Cooler Installation - Perkins 1004.40T
Turbocharged Engines with Tandem PTO Pump
Figure 3-10

‘A" - CAB SIDE OF ENGINE (FRONT)
‘B’- HOPPER SIDE OF ENGINE (REAR)

Item No. Part No. Description

1 62478-1 Oil Cooler Adaptor Manifold

2 837-36 Gasket

3 124-143 Setscrew ) Perkins
455-10 Washer Spring ) Parts

4 HF12022-116-225 Hydraulic Hose

5 40619-1 Oil Pressure Switch

6 499-3 Adaptor G3/4" x SAE @7/8"
451-20 Washer - Sealing @7/8"

7 837-11 Filter Element

AE. 0005-3

Quantity

NWWERFPF

P NDNPRP

3:18  cChapter - Auxiliary Engine/Ancillaries/
Fuel Tank

Issue 07

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



ol £ JoHNSTON
GROUP
W comvrany

Turbocharged Engine Radiator/Shroud Installations

Figure 3-11
A Safety Precautions A

Do not remove the radiator cap when the engine is hot without first covering the cap with a
cloth and releasing it slowly to avoid scalding by escaping coolant.

All Copyright and rights are the property of Johnston Sweepers Ltd

AE. 0008-6
5 CURRENT SUPERSEDED
SHROUD SHROUD
Item No. Part No. Description Quantity
Type ‘A Type ‘B’
Air Cleaner Air Cleaner
1 61028-1 < Radiator 1
2 69-21 < Filler Cap 10lbf/in?
3 124-166 < Setscrew M10c x 16mm 4
460-11 < Washer - Spring M10 4
4 280310-1 280845-1  Shroud 1
5 124-167 < Setscrew M10c x 20mm 2
460-11 < Washer - Spring M10 2
6 124-167 < Setscrew M10c x 20mm 2
425-15 < Nut - Nyloc M10c 2
7 288-25 < Blind Grommet 2
> 8 - - Walkway and Locker - See Chapter 9
600,625,700 Series - Parts issue 07 Chapter - Auxiliary Engine/Ancillaries/  3:19

Fuel Tank



JOHNSTON

Turbo 1004.40T EngineThrottle Actuator
and Cable Installation - Superseded Type A
Figure 3 - 12

2
CLEARANCE
TN
AE. 0017
Sil=
O
56 4 2
Item No. Part No. Description Quantity
1 94797-1 Actuator Box 1
94110-1 Electrical Actuator Motor 24v
94110-2 Electrical Actuator Motor 12v
2 94190-1 Throttle Cable 1
3 200414-1 Throttle Cable Bracket 1
4 201203-1 Top Plate 1
5 124-99 Setscrew M6¢ x 10mm 3
6 42774-1 Spacer 1
7 129-38 Socket Hd. Cap Screw M4c x 25mm 4
425-11 Nut - Nyloc M4c 4
3:20 Chapter - Auxiliary Engine/Ancillaries/ Issue 05 600,625,700 Series - Parts

Fuel Tank

All Copyright and rights are the property of Johnston Sweepers Ltd



ol £ JoHNSTON
GROUP
W comvrany

Turbo 1004.40T EngineThrottle Actuator
and Cable Installation - Current Type B

Figure 3 - 13
—
©
har 4
0 2
[ .
m /
3 — =
o
; |
0p)] S
c
S
[72] ~— — —
C
<
©]
=
Y
(o]
>
=
0]
o
o]
—
o
(O]
e
- AE. 0017-5
o
| .
@©
(72}
)
c
foy
L .
©
c
@©
e
<
D
[
é Item No. Part No. Description Quantity
o
o 1 94110-1 Actuator Motor - 24v 1
<=E 94110-2 Actuator Motor - 12v 1
> 2 94190-1 Throttle Cable 1
3 38-32 Nipple - Solderless 3
4 200414-1 Throttle Cable Bracket 1
5 280046-1 Mounting Plate 2
6 280047-1 Cable Support 1
7 124-102 Setscrew M6c x 16mm 3
8 42774-1 Spacer 1
9 124-99 Setscrew M6¢ x 10mm 1
10 124-114 Setscrew M6¢c x 15mm 1
425-13 Nut - Nyloc M6c¢ 1
600,625,700 Series - Parts issue 07 Chapter - Auxiliary Engine/Ancillaries/ ~ 3:21

Fuel Tank



JOHNSTON

Exhaust Pipe Installation
Figure 3 - 14

AE. 0061

3:22 Chapter - Auxiliary Engine/Ancillaries/ Issue 04 600,625,700 Series - Parts
Fuel Tank

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W comvrany

Exhaust Pipe Installation

Figure 3 - 14
Item No. Part No. Description Quantity

1 42649-1 Tailpipe - 600 Series 1
63154-1 Tailpipe - 625, 700 Series 1

2 63169-1 Support - Tailpipe - 625, 700 Series Only 1

3 124-167 Setscrew M10c x 20mm ) 2
460-11 Washer - Spring M10 ) 625, 700 Series Only 2
420-15 Nut - Nyloc M10c )
455-88 Washer - Plain M6 ) 600 Series Only 2
460-8 Washer - Spring M6 ) 2

4 6645-13 Pipe Clamp @66mm 1

5 6645-14 Pipe Clamp @69mm 1

6 42647-1 Heat Shield 1

7 124-100 Setscrew M6¢c x 12mm 3
460-8 Washer - Spring M6 3

8 61024-1 Silencer 1

9 61022-1 Exhaust Bracket 1

10 124-135 Setscrew M8c x 20mm 2
460-10 Washer - Spring M8 2
420-14 Nut M8c 2

11 61017-2 Clamp 1

12 124-135 Setscrew M8c x 20mm 2
426-4 Nut - Philidas M8c 2

13 - Fan Case - See Chapter 4

Notes
600,625,700 Series - Parts issue 03 Chapter - Auxiliary Engine/Ancillaries/  3:23

Fuel Tank




JOHNSTON

Fuel Tank
Figure 3-15

A Safety Precautions A

Avoid getting fuel oil on the skin as it can cause dermatitis.
Wear protective gloves where practical.

OPTIONAL FUEL SENDER ASSEMBLY NOTES

FLANGE KIT B87-24
COMPRISING:- 4

SETSCREWS — =T T
ESCUTCHEON RING
T
RUBBER SEAL <—»-
\.

«—|—1— SENDER

UNIT
110°
%‘/

600 ‘ 625,700

Y

SERIES | SERIES
L = 232 ‘ 265
R = 165 245

CHAMFER -

POSITION ™y

LOCATION (= S
TANK

SPOT —— || 8=

THE FLOAT ARM MUST BE PASSED THROUGH
THE PIVOT SCREW FIRST THEN SLID UP TO
THE SUPPORT BLOCK, AS SHOWN, TO
ACHIEVE CORRECT GAUGE READINGS.

SUPPORT
~ BLOCK

FT. 0001-5

PIVOT SCREW

3:24

Chapter - Auxiliary Engine/Ancillaries/
Fuel Tank

1ssue 03 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON
" GROUP

W comvrany

ltem No.

~

10
11

12

13

14

15

16

17

Part No.

600/605

42201-25
62682-1
12367
69-6
15314-1
15314-2
15314-3
15314-4

42295-1
124-135
460-10
420-14

25977-1
511-4
42683-1
40448-1
451-17
510-4
511-4

518-7
451-17

39024
521-8
510-4
511-4
42608-1

135-57
460-10
420-14
50618-1
50618-2

136-22
460-10
420-14
124-137
420-14
460-10

99925-4
66136-1
124-103
460-8

625/700/705

41920-23
62683-1
<

AN NN N A

NN NN

<
<

42683-2
<

<
<
<

JARVAY

AN NN NA

JARVAY

N/A

N

AN NNNNA

AN NN AN

Description

Fuel Tank - Standard

Fuel Tank - High Capacity

Fuel Cap - Up to 04-00
Lockable Fuel Cap - From 04-00
Pre-Filter Assembly.

Filter Bowl

Gasket

Gauze

Mounting Plate
Setscrew M8c x 20mm
Washer - Spring M8
Nut M8c

Nut - Tubing 8mm

Sleeve - Tubing 8mm

Fuel Pipe

Adaptor

Washer - Sealing 1/4" BSP
Nut - Tubing 8mm

Sleeve - Tubing 8mm

Adaptor 6mm
Washer - Sealing 1/2" BSP

Tubing - Nylon 8mm
Adaptor Elbow

Nut - Tubing 8mm
Sleeve - Tubing 8mm
Walkway

Screw Button Hd. M8c x 20mm
Washer - Spring M8

Nut M8c
Ladder - Standard (Aluminium)
Ladder - Long (Aluminium)

Coach Bolt M8c x 40mm
Washer - Spring M8

Nut M8c

Setscrew M8c x 25mm
Nut M8c

Washer - Spring M8

Blanking Plate

Gasket

Setscrew M6¢ x 20mm
Washer - Spring M6

Fuel Tank
Figure 3 - 15

Quantity

N

PR RPRPRPRNDN AD DR

B

e = = 0101 ol P NNDNPRE

(S22 BN ol

600,625,700 Series - Parts issue 02

Chapter - Auxiliary Engine/Ancillaries/ ~ 3:25

Fuel Tank



JOHNSTON

Fuel Tank
Figure 3- 15
Item No. Part No. Description Quantity
600/605 625/700/705
18 48-33 < Fuel Level Sender - VDO (5 Hole Fixing) 1
99925-1 < Adaptor Plate 1
66136-1 < Gasket 1
124-103 < Setscrew M6¢ x 20mm 4
460-8 < Washer - Spring M6 4
19 92647-1 < Support LH 1
20 92647-2 < Support RH 1
21 533-54 < Braided Hose - To Lift Pump 1
22 533-53 < Braided Hose - To Fuel Filter 1
23 531-2 < Stem Elbow 1
510-3 - Tubing Nut 2
511-3 - Tubing Sleeve 2
24 136-23 < Coach Bolt M8c x 45mm 2
425-14 < Nut - Nyloc M8c 2
25 42201-37 N/A Fuel Tank - with External Filler Port
26 69-27 N/A Fuel Cap - Current, for @80mm )
Filler Neck ) See Notes
69-6 N/A Fuel Cap - Superseded, for @65mm ) Below
Filler Neck )
Notes
*
V' N | Cap and keys 69-6 available as spare part for
superseded tank with 65mm dia.filler port.
65 |w= NB..These caps are NOT interchangeable
Cap and keys 69-27 available as spare part
for current tank with 80mm dia.filler port.
J 80 L FT. 0011
3:26 Chapter - Auxiliary Engine/Ancillaries/ Issue 02 600,625,700 Series - Parts

Fuel Tank

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

CHAPTER

Transmission/Suction Fan

A JOHNSTON

.’
W comvrany

GROUP

Table of Contents

Subject Page
Transmission

Fig. 4- 1 Fluid Coupling 4: 2
Fig. 4- 2 Fan Drive Gearbox 4: 4
Suction Fan

Fig. 4- 3 Suction Fan and Fan Case 4: 6
Fig. 4- 4 Fan Case Outlet Flap 4: 8

600,625,700 Series - Parts Issue 01

Chapter - Transmission/Suction Fan

4:1



JOHNSTON

Fluid Coupling
Figure4 -1

FLUID COUPLING
COVER PLATES

T. 0001

4:2 Chapter - Transmission/Suction Fan Issue 03 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Description

Flywheel
Fluid Coupling
Gearbox See Fig. 4 - 2

Screw 3/8" UNC x 1"
Washer - Spring M10

[ Fitted To Engines With Build Code Nos. Prefixed With AA50241U

Setscrew M10c x 30mm
Washer - Spring M10

[ Fitted To Engines With Build Code Nos. Prefixed With AA50271U

ltem No. Part No.
1 837-19
2 42501-3
3 42270-1
4 [ 104-54
[ 460-11
[ 124-171
[ 460-11
5 14-7
6 77-39
7 129-127
455-10
8 221-3
9 656-1
10 656-2
11 656-3
12 656-4
13 656-5
14 656-6
15 656-7
16 656-8
17 656-9
18 42299-1
19 40377-1
20 124-177
460-11
21 656-10
22 656-12
23 656-13
24 656-14
*42501-500

Pilot Bearing

Rotary Seal

Setscrew - Soc. Hd.M8c x 30mm
Washer - Plain M8

End Cover

'O' Ring

'O' Ring

Fusible Plug
Circlip - External
Circlip - External
Circlip - Internal

Bearing
Oil Seal
Gasket

Cover

Spacer

Setscrew M10c x 50mm
Washer - Spring M10

Impeller Inner
Centre Hub
Bearing Carrier
Screw

Overhaul kit

Comprising items : 5, 6, 8,9, 10, 11, 12, 13, 14, 15,

16 and 17

Fluid Coupling
Figure 4 -1

Quantity

1
1
1

PR NR R

=

B R R AD AN

=

On assembly coat internal spline of Item 22 with Kluber paste 46MR410, JEL Part No. 94-24

Notes

600,625,700 Series - Parts

Issue 04

Chapter - Transmission/Suction Fan 4.3



JOHNSTON

p1] s1edeamg uojsuyor Jo Aladoud sy ale syybu pue ybuAdo) |V

¢000 'L

Fan Drive Gearbox

Figure 4 - 2

8¢

(saxog ¥3Lv1
NO a3L1313q)

9

€

VV NOILO3S

6l

Ll

600,625,700 Series - Parts

Issue 02

Chapter - Transmission/Suction Fan

4:4



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Item No. Part No.
42270-1
2 42271-2
3 42272-2
4 42466-1
5 42274-19
6 42275-34
7 42255-1
8 42277-1
9 42278-1
10 42279-1
11 42280-1
12 42281-1
13 42282-2
14 42283-1
15 -
16 10-21
17 10-22
18 14-46
19 77-21
20 80-95
21 80-100
22 451-22
23 19084-1
24 6611
25 13109
26 451-126
27 121-41
28 124-137
29 -
30 460-10
31 124-143
32 457-4
33 42659-1
34 16978-1
35 87-7
36 263-4
451-19
37 HC08001-48
38 65-4
451-18

Description
Gearbox Comprising:-

Casing - Gearbox
Housing - Bearing
Shatft - Input
Shaft - Output

Gear

Cap - Bearing
Plate - Cover
Spacer
Gasket

Washer
Spacer
Plate - Clamp
Spacer

Bearing
Bearing
Bearing

Seal - Rotary
Seal - 'O' Ring

Seal - 'O' Ring
Washer - Seal 1" BSP
Plug - Special

Plug - Collar

Plug - Magnetic

Washer - Copper
Setscrew M10F x 25mm
Setscrew M8c x 25mm

Washer - Spring M8

Setscrew M8c x 40mm
Washer - Extra Large M8
Tab Washer

Breather

Qil Level Indicator

Adaptor 1/2" BSP
Washer - Sealing 1/2" BSP

1/2" BSP Female Straight/45°

Adaptor 1/2" x 3/8" BSP
Washer - Sealing 3/8" BSP

Fan Drive Gearbox
Figure 4 - 2

Quantity

1

PR R R RPN R R e e e N e

R WNDN PR

RPEFEPDNNO®O

PR RPN

600,625,700 Series - Parts

Issue 03 Chapter - Transmission/Suction Fan 4.5




JOHNSTON

Suction Fan and Fan Case

Figure 4 - 3
" ] 14
16 17 @
P
12 12113
18 1
| J 819
WASHER SLEEVE SPRING I ,/
~ \ L i\_ 15 11 {ﬁ%
NI\ 4 —" I 8 9
=
2 ||| | 1 13 = EJl.H
i 6 5 g A/3
_ \E 2
T’
THE DISTANCE BETWEEN THE
TRANSITION RING (11) AND
FAN (2) SHOULD BE 4mm.
ENSURE THE GAPISEQUAL

ALL ROUND THE RING USING
ADJUSTER NUTS (13).

1/

IDENTIFICATION SF. 0001-4

Fan case and covers for 760mm and 800mm diameter impellers
have chamfered corners as shown.

4.6 Chapter - Transmission/Suction Fan Issue 03 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Item No.

W

(631

= O o0~ O

11

13

14

15
16
17
18
19
20
21
22

23

24

Part No.

93870-1
93880-1
280730-1
42238-1
42284-1
837-37

42270-1
93875-1
42282-2
42659-1
121-41

42401-1
285-2
62770-1
457-5
425-15
455-11

124-135
460-10
457-4
42382-1

124-137
425-14
42239-1
460-10
124-134

62025-1
42587-1
124-134
460-10

62407-1

124-135
460-10
423-14
94246-1

Suction Fan and Fan Case

Figure 4 -3

Description

Fan Case - 1004-40 and 1004-40T Engine

Fan Impeller 800mm Diameter - 1004-40T Engine
Fan Impeller 760mm Diameter - 1004-40 Engine
Cover - Access

Mask - Fan Case

Screw - Special M8c x 20mm

Gearbox Assembly

Cover - 100440 and 1004-40T Engine
Plate - Clamp

Tab Washer

Setscrew M10c x 25mm

Ring - Transition

Spring - Compression - Inner
Sleeve

Washer

Nut - Nyloc M10c

Washer - Plain M10

Setscrew M8c x 20mm
Washer - Spring M8
Washer - Extra Large M8
Diaphragm

Setscrew M8c x 25mm
Nut - Nyloc M8c
Flange

Washer - Spring M8
Setscrew M8c x 16mm

Spinner

Cover Plate

Setscrew M8c x 16mm
Washer - Spring M8
Grab Handle

Setscrew M8c x 20mm
Washer - Spring M8
Nut M8c

Label

Quantity

WN R BRP R AR RPR R R

wWwwwwek

e N L

PN~ BS

600,625,700 Series - Parts

Issue 03 Chapter - Transmission/Suction Fan 4.7




JOHNSTON

Fan Case Outlet Flap
Figure 4 - 4

A Safety Precautions A

Ensure the outlet flap is correctly set, see below.

15

13

LUBRICATION
HOLE /
11

SF. 0002

Setting Procedures

There should be 2 - 3mm of free play between the flap (5) and the angle stop inside the fan outlet, as
shown, when the flap actuator (15) is fully depressed against the fan case seal face. Adjustment is made
by releasing the yoke end lock nut (9) and rotating the actuation rod (10) to move the yoke end up or down
the rod as required. Having achieved the correct setting retighten the lock nut.

4.8 Chapter - Transmission/Suction Fan Issue 01 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Item No. Part No.
1 42729-1
2 29128-1
3 42723-1
4 124-134
5 42582-1
6 42952-1
7 289-4
8 289-21
9 421-15
10 42990-5
11 42986-1
12 42988-1
13 29145-2
14 39624
15 42947-1
16 42993-1
17 42992-1
18 460-8
19 420-13
20 80766-1
21 42586-1
22 123-108
23 457-4
24 425-14
25 42728-1

Description

Pivot Rod

Bush

Tab Washer

Setscrew M8c x 16mm
Flap

Flap Actuator
Yoke End
Spring Bolt
Lock Nut M10c
Rod Actuation

Sleeve

Clevis

Clevis Pin

Spring Retaining Clip
Flap Actuator

Rod

U-Bolt
Washer-Spring M6
Nut M6c

Spring

Boss

Bolt M8c x 40mm
Washer - Plain M8
Nut - Nyloc M8c
Spacer

Fan Case Outlet Flap
Figure 4 - 4

Quantity

R ADMNPRE S N e R ANNPRE

NP R R

Notes

600,625,700 Series - Parts

Issue 04 Chapter - Transmission/Suction Fan 4.9



JOHNSTON

4:10 Chapter - Transmission/Suction Fan

Issue 01

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



A JOHNSTON
" GROUP

W comvrany

CHAPTER

Nozzle

Only current nozzle and wheel assemblies are covered in this chapter.
See Parts Section Revision Level 07, available on request, for superseded parts.

Table of Contents

Subject Page
Nozzle

Fig. 5- 1 Nozzle Assembly 5: 2
Fig. 5- 2 Nozzle Wheel 5: 5
Fig. 5- 3 Maxigap Cylinder Installation 5: 6

All Copyright and rights are the property of Johnston Sweepers Ltd

600,625,700 Series - Parts Issue 04 Chapter - Nozzle 5:1



JOHNSTON

Nozzle Assembly Identification: Superseded handed nozzle does
Figure5-1 not have the Johnston name on the casting.

TYPE'A' TYPE 'B'

EL/

N
!

o
—
©

&0 atm
N
(o]

N. 0001-4

5:2 Chapter - Nozzle Issue 06 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

Item No.

w N

o Ol

10

11

12
13
14
15
16

17

18

19

20
21

Part No.

62000-8
62000-9

41999-3

62260-2

62005-1
62005-2
62005-3

62260-3

63665-1
63666-1
63667-1

136-24
455-10
410-30

40364-1
104-100
450-31
40406-1
63338-1
425-15

62353-3
281305-1
450-11
45014-8
62331-1

39444
501-1
180-13
455-12
460-12
400-21

5894-1
5894-2
5894-3
453-1

407-47

Description

LH Assembly
RH Assembly

Nozzle - Non-Handed
Nozzle Rubber Set - Comprising Items 2-4

Front/Back Rubbers
End Rubber - Long (Outer End)
End Rubber - Short (Inner End)

Retaining Strip Set Comprising Items 5-7

Front/Back Retaining Strip
End Retaining Strip - Long (Outer End)
End Retaining Strip - Short (Inner End)

Carriage Bolt M8c x 50mm
Washer - Plain M8
Nut - Brass M8c

Bumper

Setscrew 1/2" UNC x 14"
Washer - Spring 1/2"

Bolt - Nozzle Adjuster
Hook - Nozzle Adjuster
Nut - Nyloc M10

Link - Nozzle Adjuster
Handle

Washer - Plain

Spacer

Spacer

Hose 3/8" Bore x 1350mm
Hose Clip

Bolt 1/2" UNC x 2%,"
Washer - Plain

Washer - Spring

Nut 1/2" UNC

Water Jet 1-6mm Bore - Standard
Water Jet 3mm Bore - Optional
Water Jet 2mm Bore - Optional
Washer - Fibre 20mm

Locknut 1/2" BSW - Brass

Nozzle Assembly
Figure5-1

Quantity

PR R R O e N e L PR RPNN R

NBEDNDNDDN

Continued >

600,625,700 Series - Parts

Issue 08 Chapter - Nozzle 5:3



JOHNSTON

Nozzle Assembly

Figure5-1
Item No. Part No.
22 408-47
23 -
24 63530-1
25 62248-1
26 62246-1
27 124-173
457-5
425-15
28 40414-1
29 40404-1
30 40405-1
31 63345-1
32 124-178
425-15
33 28903
34 12869
35 60-1
40295-1
36 63001-1
37 504-54
10883-1(JSC)
38 -
39 40798-1
40 124-171
455-11
425-15
41 124-203
455-12
425-16
42 40269-1
124-173
425-15
43 N/A
44 50603-1
45 6148-1
281412-1
46 26997-1
47 46382-3
48 38444
501-1
49 90696-1

Description

Nut - Domed 1/2" BSW
Drawbar

Cradle

Heel

Setscrew M10c x 35mm

Washer - Plain Extra Large M10

Nut - Nyloc M10c
Pivot
Clamp Washer

Lifting Eye

Clamp Block

Setscrew M10c x 55mm
Nut - Nyloc M10c

Lift Cylinder - See Chapter 11

Tubing - Nylon @6mm

Linch Pin Assembly
Tow Pin

Nozzle Trunking
Hose Clip

Over Centre Buckle Clamp

Wheel Assembly - See Fig. 5 -2

Adaptor Plate

Setscrew M10c x 30mm
Washer M10

Nut - Nyloc M10c

Setscrew M12c¢ x 30mm
Washer - Plain M12
Nut - Nyloc M12c

Lifting Hook
Setscrew M10c x 35mm
Nut - Nyloc M10c

] Required on
] High Ground
] Clearance

] Chassis

] Blanking
] Rear Spray
] Positions

Cylinder Lift Bracket - Type ‘A
Cylinder Lift Bracket - Type ‘B’

Pricker for Jets

Branch Assembly comprising items 46 to 49

Banjo

Pipe - Hose Adaptor
Hose 3/8" Bore x 335mm
Hose Clip

‘T' Piece

Quantity

2

B e

PN A~ D

P NN R

As Req'd

N N NG NN R R

NN

N

RO, NN

54 Chapter - Nozzle

Issue 09

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W covrany

AN

12
13
ltem No. Part No.
63491-1
1 16752
2 63493-1
3 16750-1
4 124-134
5 460-10
6 124-102
7 460-8
8 63495-1
9 63492-1
10 14-52
11 63494-1
12 9114-2
13 425-18
14 38-1

Nozzle Wheel
Figure5-2

Superseded wheel does not have

this identification groove

Description
Nozzle Wheel comprising:

Tyre

Hub

Backplate - Tyre
Setscrew M8c x 16mm

Washer - Spring M8
Setscrew M6¢c x 16mm
Washer - Spring M6
Retainer Plate

Spindle

Bearing

Collar

Washer - Special

Nut - Nyloc M16¢

Grease Nipple 1/8" BSP Straight

N. 0003

Quantity

B W w o R PRk R

P NN R R

* To withdraw bearing remove wheel assembly from carriage and refit washer and nut, items 12 and
13, insert M6¢c x 50mm setscrews (124-113) in the three unused retainer plate holes. Tighten each

Notes

bolt half a turn at a time to extract bearing.

600,625,700 Series - Parts

Issue 05

Chapter - Nozzle 5:5



JOHNSTON

Maxigap Cylinder Installation

Figure 5-3
Item No. Part No. Description

1 62246-1 Heel - Cylinder Mounting

2 124-171 Setscrew M10c x 30mm
460-11 Washer - Spring M10

3 29149-1 Clevis Pin
39624 Spring Retaining Clip

4 28904 Pneumatic Cylinder See Chapter 11

5 180-13 Bolt 1/2" UNC x 215"
400-21 Nut 1/2" UNC

6 510-3 Nut - Tubing 6mm
511-3 Sleeve - Tubing 6mm
41041-1 Sleeve - Tube Support

7 12869 Tubing ¥6mm Black

8 12353 Support
12354 Bushing

Quantity

N -

NNNEFE PP -

As Req'd

Notes

5.6 Chapter - Nozzle

Issue 03

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



A JOHNSTON
" GROUP

W comvrany

CHAPTER

Channel Brush

Only the current Type 2 channel brush is covered in this Chapter. See Parts
Section Revision Level 07, available on request, for superseded Type 1
information. Type identification is shown on Fig. 6 - 3.

Table of Contents

Subject Page

Channel Brush

Fig. 6- 1 Pivot Frame & Brush Arm Assembly - Type 2 6: 2
Fig. 6- 2 Brush and Motor Assembly 6: 6
Fig. 6- 3  Curtain Assembly - Type 2 6: 8
Options

Fig. 6- 4 Powasave Option 6:10
Fig. 6- 5 ‘Save Wear Compensator Option 6:12

All Copyright and rights are the property of Johnston Sweepers Ltd

600,625,700 Series - Parts Issue 02 Chapter - Channel Brush 6:1



JOHNSTON

Pivot Frame & Brush Arm Assembly - Type 2

Figure 6 -1

p1] s1edeamg uojsuyor Jo Aladoud sy ale syybu pue ybuAdo) |V

"aAll0eUI WBISAS 2IjneIpAy 8yl Japual 01 auibua Areljixne ay) JJo

4o1Ms uayl uonisod 340Mm ay1 Ul ysnig ayl 18s ‘A|[quassy ysnig [auueyd ayl uo Buijiom alojeg

1000 '90

d3ANITAD 40 N3

dod Sa¥vMOL
(z1) 39nVO 40

aN3 a3sniavd L4

600,625,700 Series - Parts

Issue 03

Chapter - Channel Brush

6:2



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W comvrany

Item No.

© 00

10

11
12
13
14

15
16
17
18

20 *
21+
22
23

24 *
25
26 *
27
28

29
30
31
32
33

Part No.

40275-16
63524-1
127-171
460-11
63518-1

41873-1
41911-1
425-18
41895-2
29463-30

90624-1
40420-1
40421-1
63377-1
123-112

93238-1
62420-1
501-6
40295-1
124-209
425-16

40272-1
40296-1
40380-2
40377-1
124-178

40360-1
40292-1
38-1
38-8
62805-1

40361-1
63370-1
40910-1
124-135
26726-1
460-8
420-13

42545-1
60690-1
60688-1
6148-1

60689-1

Pivot Frame & Brush Arm Assembly - Type 2
Figure 6 - 1

Description Quantity

Pivot Frame

Stop - Fitted to lower face of pivot frame only
Setscrew M10c x 35mm

Washer - Spring M10

Fork (Gives soft kickback)

PN R R

Spacer - Spring Location
Nut - Spring Retaining
Nut - Nyloc M16

Spring - Compression
Lift Cylinder - @54 OD

PR R R R

Spacer

Pin

Spacer

Button

Bolt M8c x 60mm

PR NRFEN

Lift Cable

Guide - Lift Cable

Clip

Nozzle Tow Pin
Setscrew M12c¢ x 50mm
Nut - Nyloc M12

NNR R R R

Head - Pivot

Lever - Pivot Head
Pulley

Bush

Setscrew M10c x 55mm

NN R R

Pin - Pivot

Bush

Nipple - Grease 1/8" BSP Straight
Nipple - Grease 1/8" BSP x 90°

Arm - Brush Upper (Including Item 42)

PR AN

Pin - Pivot

Arm - Channel Brush
Pin - Pivot

Setscrew M8c x 20mm
Angle

Washer - Spring M6
Nut M6

ARANRRRER

Connector

Water Jet - Fan Spray
Water Jet - Fan Spray
Pricker for Spray Jets
Nut - Nipple

N R R R R

600,625,700 Series - Parts

Issue 04 Chapter - Channel Brush 6:3



JOHNSTON

Pivot Frame & Brush Arm Assembly - Type 2

Figure6 -1

p1] s1edeamg uojsuyor Jo Aladoud sy ale syybu pue ybuAdo) |V

"9AI10RUI WB1ISAS dInelpAy ayl Japual 01 auibua Areljixne ayj J1o

yolMs uay) uonisod 3Jom ayl ul ysnig ayi 18s ‘A|quiassy ysnig [puueyd ayl uo Bupjiom alojog

1000 90

d3ANITAD 40 AN3

dod Sa¥YvMoL
(z1) 39NV 40

aN3 d3sniavd L4

600,625,700 Series - Parts

Issue 03

Chapter - Channel Brush

6:4



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON

GROUP

W comvrany

Pivot Frame & Brush Arm Assembly - Type 2

Figure6-1
Item No. Part No. Description Quantity
34 88-4 Ball Valve 1/4" BSP 1
35 48682-1 Connector 1
36 90696-1 Tee Adaptor 1
37 40286-1 Mounting - Brush Motor 1
38 * 40389-1 Pin - Pivot 1
39 * 40362-1 Bush 1
40 * 40363-1 Spacer 2
41 * 123-159 Bolt M12c x 110mm 1
9331-1 Washer 1
425-16 Nut - Nyloc M12 1
42 * 29128-4 Bush - Non Lube 4
43 60138-1 Cable Adjuster 1
44 13566 Anti-vibration Mounting 1
41914-1 Washer - Extra Large 2
420-15 Nut M10 2
45 40963-1 Retainer - Cable 1
124-103 Setscrew M6¢ x 25mm 2
460-8 Washer - Spring M6 2
420-13 Nut M8 2
46 - Brush and Motor Assembly - See Fig. 6 - 2
a7 124-171 Setscrew M10c x 30mm 2
48 124-173 Setscrew M10c x 35mm 2
49 * 124-178 Setscrew M10c x 55mm 1
50 460-11 Washer - Spring M10 6
51 420-15 Nut M10 7
52 * 124-146 Setscrew M8c x 55mm 1
53 460-10 Washer - Spring M8 1
54 420-14 Nut M8 1
55 124-207 Setscrew M12c x 40mm 3
9331-1 Washer 3
425-16 Nut - Nyloc M12 3
56 124-205 Setscrew M12c x 35mm 1
57 460-12 Washer - Spring M12 1
58 420-16 Nut M12 1
59 288-12 Grommet 2
60 51-42 Hose Clamp 1
51-43 Top Plate 1
124-148 Setscrew M8 x 65mm 1
425-1 Nut - Nyloc 1
* 63072-1 Overhaul Kit comprising items 19-21, 24, 26, 38-42
49, 52 + 1 Off M8, M10 and M12 Nyloc Nuts
600,625,700 Series - Parts  Issue 04 Chapter - Channel Brush 6:5




JOHNSTON

Brush and Motor Assemblies

Figure 6 - 2
A Safety Precautions A

Before working on the Channel Brush Assembly, set the brush in the work position then
switch off the auxiliary engine to render the hydraulic system inactive.

CB.0002

IDENTIFICATION

600/605 SERIES ASSEMBLIES HAVE @500MM BRUSHES AS STANDARD
625/700/705 SERIES ASSEMBLIES HAVE @710MM BRUSHES AS STANDARD

6:6 Chapter - Channel Brush Issue 03 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W comvrany

Brush and Motor Assemblies

Figure 6 - 2
Item No. Part No. Description Quantity
@500 Assy @710 Assy
42534-1 61109-1 Motor Assembly LH ] Comprising
42534-2 61109-2 Motor Assembly RH ] Items 1-7
1 40550-1 61108-1 Motor - Hydraulic 1
11880 < Motor Seal Kit
2 263-4 < Adaptor 1/2" BSP 2
3 451-126 < Washer 2
4 42533-1 < Mounting 1
5 124-208 < Setscrew M12c¢c x 45mm 2
460-12 < Washer - Spring M12 2
420-16 < Nut M12c 2
6 93969-1 93970-1 Drive Adaptor Plate 1
7 135-58 < Setscrew M8c x 25mm ‘Eslok’ 1
8 136-24 < Coach Bolt M8c x 50mm 4
460-10 < Washer - Spring M8 4
420-14 < Nut M8c 4
9 40585-1 - Brush - Normal Duty @500 Black Top
40585-1(JSC) - Brush - Normal Duty @12"
40585-2 - Brush - Heavy Duty @500 Green Top
40585-2(JSC) - Brush - Heavy Duty @12"
> - 62518-2 Brush - Heavy Duty @710 Black Top

835-20 - Weedrip @560

Heavy Duty Brushes are standard with ‘Powasave’ Option

Notes

600,625,700 Series - Parts  Issue 07 Chapter - Channel Brush 6:7



JOHNSTON

Curtain Assembly - Type 2
Figure 6 - 3

A Safety Precautions A

Before working on the Channel Brush Assembly, set the brush in the work position then
switch off the auxiliary engine to render the hydraulic system inactive.

p=—21,17,18

L 12
21,17,18

CB. 0003-5

6:8 Chapter - Channel Brush Issue 03 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W comvrany

ltem No.

N -

(€]

~

10
11

12
13

14

15

16

17
18
19
20
21
22

23

24

25
26
27
28
29

Part No.

40275-14
40302-1
40384-1
124-102
460-8
420-13

40304-1
127-139
40382-1
40383-1
124-143
62831-1
40385-1
124-141
460-10

420-14

62823-1
63334-1
62454-1
124-167
57-5

62822-1
62819-1
50594-1
124-212
63178-1
62821-1
40435-2
62817-1
63178-1
62816-1
457-4
425-14

460-10
420-14
460-12
420-16
124-169
63582-1
289-27
124-201

48843-1
425-16
42515-1
40545-1
45014-9
124-147
24-1

Curtain Assembly - Type 2

Figure 6 - 3
Description Quantity
Pivot Frame 1
Lever - Brush Curtain 1
Catch 1
Setscrew M6c x 16mm 1
Washer - Spring M6 1
Nut M6 1
Hinge Plate 2
Setscrew - Csk M8c x 30mm 4
Link 1
Bush 1
Setscrew M8c x 40mm 1
Jib - Brush Curtain 1
Pin - Retaining 1
Setscrew M8c x 35mm 1
Washer - Spring M8 1
Nut M8c 1
Brush Curtain 1
Rubber Curtain 1
Clamp Strip 1
Setscrew M10c x 20mm 5
Washer - Plain Large M10 5
Bracket - Mudflap Mounting 1
Mounting 1
Mounting (JSC) 1
Setscrew M12c x 65mm 2
Plate - Mudflap - 600 Series 1
Plate - Mudflap - 625, 700 Series 1
Rubber - Mudflap - 600 Series 1
Rubber - Mudflap - 625, 700 Series (570mm long) 1
Plate - Mudflap - 600 Series (460mm long) 1
Clamp - Mudflap - 625, 700 Series 1
Washer - Plain Large M8 5
Nut - Nyloc M8 5
Washer - Spring M8 8
Nut M8 8
Washer - Spring M12 3
Nut M12 3
Setscrew M8c x 25mm 4
Pin 2
Spring - Cotter 2
Setscrew M12c x 25mm 1
Hose Guide ) 1
Nut - Nyloc M12 ) 1
Hose Clamp ) 1
Hose Clamp ) If Fitted 2
Spacer ) 1
Setscrew M8c x 60mm ) 1
Cable Tie ) 2

600,625,700 Series - Parts

Issue 07 Chapter - Channel Brush 6:9




JOHNSTON

Powasave Option
Figure 6 - 4

A Safety Precautions A

Always depressurise the pneumatic system using the shut off/drain valve on the vitaliser unit
in the systems locker (Fig 11-5) before working on the Powasave equipment.

*SYSTEMS . ’
LOCKER » A CB. 0005
VALVES — o X -
= \
% 8] @
«

5
L B n *See Chapter 24
@ ] for piping details

6:10  cChapter - Channel Brush Issue 05 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



ol £ JoHNSTON
GROUP
W comvrany

Item No.

(6] A WOWN PR

©O©oo~N®

11

12
13

14
15
16
T 17

Part No.

40970-1
50-3
28905-1
12869

63088-6
72-14
5259
72-15
5259
552-3

48016-1
124-109
460-8
420-16
48014-1
181-1

288-10
63423-1
455-16
124-139
460-10

Description

Mast

Pin - Tension

Pneumatic Cylinder See Chapter 11
Tubing @6mm Black

Air Regulator Assembly. Comprising Items 6-9
Air Regulator (Seal Kit 72-16)

Pipe Plug

Mounting Ring

Plug 1/8" BSPT Male

Elbow 1/8" BSPT Male

Pod Base

Setscrew M6¢ x 35mm
Washer - Spring M6

Nut M6c

Shroud

Screw Pan Hd. M5c¢ x 10mm

Grommet

Pin

Washer @20

Setscrew M8c x 30mm
Washer - Spring M8

T Secure setscrew with locking adhesive

Powasave Option

Figure 6 - 4
Quantity
Single  Dual
1 2
1 2
1 2
As Req'd
1 1
1 1
1 1
1 1
1 -
2 3
1 1
4 4
4 4
4 4
1 1
4 4
1 1
1 2
1 2
2 4
2 4

All Copyright and rights are the property of Johnston Sweepers Ltd

Notes

600,625,700 Series - Parts

Issue 03 Chapter - Channel Brush 6:11



JOHNSTON

‘Save Wear’ Compensator Option
Figure 6 -5

EXISTING SETSCREWS
AND WASHERS USED

Iltem No. Part No. Description
41267-3 ‘Save Wear’ Compensator Kit - Single
41267-4 ‘Save Wear’ Compensator Kit - Dual
1 41270-1 Compensator
2 41271-1 Mast
3 41272-1 Boss
4 41273-1 Spacer
5 425-16 Nut - Nyloc M12
6 3637-1 Spring
7 500-166 Split Cotter Pin
8 63424-1 Pin
9 41241-2 Bush
10 124-171 Setscrew M10c x 30mm
460-11 Washer - Spring M10
11+ 124-139 Setscrew M8c x 30mm
460-10 Washer - Spring M8

SECTION THROUGH ‘A

CB. 0004-2

Quantity
Single Dual

v
v

P WER P
NONNN

NNNRFE PR
A A BADNDNDDN

* Secure Setscrew with Locking Adhesive

6:12  Chapter - Channel Brush

Issue 04

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

CHAPTER

Wide Sweep Brush

Only current components are covered in this chapter. See Parts Section Revision
Level 07, available on request, for superseded information.

Table of Contents

Subject Page
Wide Sweep Brush

Fig. 7- 1 ‘Lo-Pro’ Wide Sweep Brush 7:2
Fig. 7- 2 Brush Stock 7:6
Fig. 7- 3 Lift Cylinder Fixings - Dual Sweep 7.7
Air Regulators

Fig. 7- 4 Brush Balance Regulator 7:8
Fig. 7- 5 Brush Balance Air Regulator Installations 7:9

A JOHNSTON
" GROUP

COMPANY

600,625,700 Series - Parts Issue 02

Chapter - Wide Sweep Brush

71



JOHNSTON

‘Lo-Pro’ Wide Sweep Brush
Figure 7 - 1

7 S \N

19
16 15 18 17

WSB. 0001-3

7.2 Chapter - Wide Sweep Brush Issue 09 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON

SN croup
W company
‘Lo Pro’ Wide Sweep Brush
Figure7 -1
Item No. Part No. Description Quantity
Single Dual
62100-1 Single Sweep Assembly - @380 4 -
62100-2 Dual Sweep Assembly - @380 - v
62100-23 Dual Sweep Assembly - @400
(As 380 except where marked with an *)
1 94897-1 Carriage 1 1
2 801406-1 Bracket 1 1
3 124-135 Setscrew M8c x 20mm 2 2
425-14 Nut - Nyloc M8c 2 2
4 532-4 Adaptor 1 1
5 510-4 Tubing Nut @8mm 2 2
511-4 Tubing Sleeve @8mm X 650mm 2 2
6 - See Chapter 10
7 521-8 Elbow 1/4" BSP x @8mm 1 1
8 62097-1 Pin - Anchor 2 2
9 62101-1 End Plate - Bearing @380 1 1
93370-1 End Plate - Bearing @400 - 1
10 27-2 Circlip 4 4
11 62102-1 End Plate - Motor @380 1 1
93369-1 End Plate - Motor @400 - 1
12 124-167 Setscrew M10c x 20mm 8 8
13 460-11 Washer - Spring M10 6 6
14 62054-1 Bearing Housing 1 1
15 62053-1 Labyrinth - Bearing 1 1
16 62051-1 Adaptor - Bearing 1 1
17 14-47 Bearing 1 1
18 80-94 '‘O' Ring 1 1
19 27-15 Circlip 1 1
20 38-30 Grease Nipple 2 2
21 124-139 Setscrew M8c x 30mm 4 4
425-14 Nut M8c Nyloc 4 4
22 72250-2 Hydraulic Motor (Incorporates Labyrinth) 1 1
244-500 Motor Seal Kit 1 1
23 263-4 Adaptor 1/2" BSP 2 2
451-126 Washer - Sealing 1/2" BSP 2 2
24 62050-1 Drive Adaptor 1 1
25 -
26 -
27 62064-1 Washer - Special 1 1
28 124-136 Setscrew M8c x 22mm 1 1
460-10 Washer - Spring M8 1 1
29 124-171 Setscrew M10c x 30mm 4 4
460-11 Washer - Spring M10 4 4
30 62080-1 Compensator 1 1
31 62095-1 Keeper Plate 1 1
124 -135 Setscrew M8c x 20mm 1 1
460-10 Washer - Spring M8 1 1
29395-2 Bearing 1 1
32 62065-1 Retaining Strip -
33 62075-1 Retaining Strip 1
600,625,700 Series - Parts issue 10 Chapter - Wide Sweep Brush 7:3




JOHNSTON

‘Lo-Pro’ Wide Sweep Brush
Figure 7 -1

Item No. Part No.
34 123-213
425-16
35 62074-1
36 29160-1
37 124-199
457-6
38 62076-1
39 124-169
425-15
40 62078-1
124-185
425-15
41 92820-1
42 42486-1
43 42487-1
44 124-137
455-10
425-14
45 62103-1
46 -
47 -
48 -
49 -
50-56 -
57 40075-2
124-121
58 124-167
425-15
59 62070-1
60 62073-1
61 62077-1
62 62099-2
63 124-215
457-6
64 -
65 -
66 62099-1
67 425-16
68 457-6

Description

Setscrew M12c x 70mm

Nut - Nyloc M12c

Spacer

Hydraulic Cylinder - See Chapter 10
Setscrew M12c x 20mm

Washer - Plain M12

Plate Cylinder Mount
Setscrew M10c x 25mm
Nut - Nyloc M10c

Boss - Cylinder Mount
Setscrew M10c x 90mm
Nut - Nyloc M10c

Curtain

Curtain Rubber
Retaining Strip
Setscrew M8c x 25mm
Washer - Plain M8
Nut - Nyloc M8c

Mount

Hose - See Chapter 10
Hose - See Chapter 10
Hose - See Chapter 10
Hose - See Chapter 10

Clamp

Setscrew M8c x 35mm
Setscrew M10c x 20mm
Nut - Nyloc M10c

Tow Bar

Shaft

Bolt Special

Mounting Bush
Setscrew M12c x 80mm
Washer M12 Plain

Mounting - See Fig. 6 - 3, Item 13
Tow Plate - See Chapter 15

Bush

Nut - Nyloc M12c

Washer - Large M12

Quantity
Single Dual
2 2
2 2
- 2
- 1
- 1
- 1
- 1
6 8
6 8
- 1
- 1
- 1
1 1
1 1
1 1
6 6
6 6
6 6
2 2
- 2
- 4
6 6
6 6
1 1
1 1
2 2
1 2
1 2
1 2
1 2
1 -
1 -
2 2
1 -

74

Chapter - Wide Sweep Brush

Issue 08

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



ol £ JoHNSTON
GROUP
W comvrany

Item No. Part No.
69 51-43
51-44
70 124-148
425-13
71 11879
72 H704-75
73 265-1
451-4
74 5104
75 38-11
76 * 200449-1

80 45013-3
45014-15
81 123-159

Leyland Daf Freighter

80 45013-2
81 123-154

80 45013-1
81 123-155
Iveco Eurocargo

80 45013/4
81 123-158

Description

Top Plate

Hose Clamp
Setscrew M8c x 65mm
Nut - Nyloc M8c
Drive Key
Hydraulic Hose
Adaptor

Washer Sealing
Collar Plug
Grease Nipple 90°
Tab Washer

Ford Cargo, Daf. Fa 1700, Renault Midliner

Spacer - Shouldered
Spacer - Plain
Bolt M12¢ x 110mm

Spacer - Shouldered
Bolt M12¢ x 80mm

Merc 1314, Volvo FI614, Ley. Daf Comet

Spacer - Shouldered
Bolt M12¢ x 85mm

Spacer - Shouldered
Bolt M12c x 100mm

‘Lo-Pro’ Wide Sweep Brush
Figure 7 - 1

Quantity

NRPRRPRRPRPRPRRPRRERNER
NRPRPRRPRRPRRPRRPRRERNERE

=
1

All Copyright and rights are the property of Johnston Sweepers Ltd

bolt (61).

Assembly Notes

Bend tab washer (76) over compensator frame (30) and flat on special

o Fit compensator (30) and shaft (60) to towbar (59) and fit tab washer (76) under special bolt (61).
Tighten bolt fully using Johnston torque wrench extension spanner Part No TN 7964. Ensure
free movement of compensator (30) on shaft (60).

30 76 61

RN
lea

WSB. 0025

600,625,700 Series - Parts

Issue 08

Chapter - Wide Sweep Brush 7:5



JOHNSTON

Brush Stock
Figure 7 - 2

WSB. 0004-2

Item No. Part No. Description Quantity
42546-3 Core Assembly with Poly Segments @380 oo -
42546-5 Core Assembly with Poly Segments @400 - - 4
10269-6 JSC  Core Assembly with Poly Segments @380 oo -
10269-7 JSC  Core Assembly with Wire Segments @380 - oo
42546-4 Core Assembly with Poly and Wire Segments - o v
0269-10 JSC  Core Assembly with Poly and Wire Segments - vV
1 62061-1 Stock 1 1 1
2 62055-1 Drive Plate 1 1 1
3 129-154 Cap Screw M10c x 25mm 4 4 4
460-11 Washer - Spring 4 4 4
4 13514 Brush Segment - Polypropylene @380 43 - 22
39040 Brush Segment - Wire @380 - 43 21
834-1 Brush Segment - Polypropylene @406 - - 42
5 13515 Spacer 42 42 42
7:6 Chapter - Wide Sweep Brush Issue 02 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON
" GROUP

W comvrany

Lift Cylinder Fixings - Dual Sweep
Figure 7 - 3

A Safety Precautions A

Always depressurise the pneumatic system using the shut off/drain valve on the vitaliser unit
in the systems locker (Fig 11-5) before working on the flap mechanism.

L.

Item No. Part No.
124-171
124-175
455-11
425-15
42541-1

abrwWwNRE

40405-1
40404-1

©O© oo~NO®

40798-1

O
O

Description

Setscrew M10c x 30mm
Setscrew M10c x 40mm
Washer - Plain M10
Nut - Nyloc M10c

Plate

Lifting Eye

Clamp Plate

Lift Cylinder - See page
Adaptor Plate - If required *

WSB. 0005

Quantity

NEFEL A~BMO

NDNDNN

* Used on some higher chassis

600,625,700 Series - Parts

Issue 03

Chapter - Wide Sweep Brush

77



JOHNSTON

Brush Balance Regulator
Figure 7 - 4

-t

|

@ w)) |

5 2 3 4
WSB. 0007
Item No. Part No. Description Quantity
72-45 Regulator
1 N.S.S. Diaphragm Assembly 1
2 N.S.S. Valve Assembly 1
3 N.S.S. Valve Spring 1
4 N.S.S. ‘O' Ring 1
5 25890-4 Spring 1
6 41240-1 Locking Nut 1
72-36 Repair Kit Comprising:- Item No's 1, 2,3 & 4

Notes

7:8 Chapter - Wide Sweep Brush Issue 04 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON
-

GROUP

W comvrany

Brush Balance Air Regulator Installation
Figure 7 -5

A Safety Precautions A

Always depressurise the pneumatic system using the shut off/drain valve on the vitaliser unit

in the systems locker (Fig 11-5) before working on the flap mechanism.

1" 10 9 12 1 9 10 1
L.H. ASSEMBLY R.H. ASSEMBLY
WSB. 0006
Item No. Part No. Description Quantity
41966-2 LH Air Regulator Assembly LH -
41966-1 RH Air Regulator Assembly - RH
1 -
2 -
3 552-3 Elbow 1/8" BSP x 6mm Tube 1 2
4 72-4 Non Return Valve 1 1
5 532-7 Adaptor 2 2
6 9756 Plug 1 1
7 72-45 Regulator See Fig. 7 - 4 1 1
8 72-1 Shuttle Valve 1 1
9 42652-1 Adaptor 1 1
10 544-3 Tee 1/8" BSP x 6mm Tube 1 1
11 12869 Nylon Tube As Req'd
12 537-3 Straight Adaptor 1/8" BSP 2 1
600,625,700 Series - Parts  issue 04 Chapter - Wide Sweep Brush 7:9



JOHNSTON

7:10  Chapter - Wide Sweep Brush

Issue 02

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



A JOHNSTON
" GROUP

W comvrany

CHAPTER

Wanderhose/Littasnatch
Options

Table of Contents

Subject Page
Wanderhose

Fig. 8-1 Wanderhose Assembly 8:2
Fig. 8 -2 Wanderhose Extension Tray 8:5
Littasnatch Options

Fig. 8 -3 Littasnatch - Removable Type 8:6
Fig. 8 -4 Littasnatch - Fixed Type 8:8
Fig. 8-5 Powered Gate Cylinder 8:12
Fig. 8-6 Pneumatic Circuit 8:13
Fig. 8 -7 Littasnatch - 600 Series Lo-Top Body 8:14

All Copyright and rights are the property of Johnston Sweepers Ltd

600,625,700 Series - Parts Issue 03 Chapter - Wanderhose/Littasnatch 8:1



A Safety Precautions A

Extreme care should be taken when working on top of the body.

Wanderhose Assembly

Figure 8 -1

JOHNSTON

p1] s1edeamg uojsuyor Jo Aladoud sy ale syybu pue ybuAdo) |V

TOOOHM

S31Y3S G09/009  S3IF3S 002/5¢9
ONIdVY34 3131dINOD IHL ANNOY

L 0S Av3¥dS SYH ISVIYO IHL IYNSNI OL SANIL IFHHL
7 ¥0O OML 0081l LSVYAT 1V HONOYHL ISOHYIANVYM JHL
® o mv/f ® NYNL (S) ST1ddIN OML FHL OL ASVIYED ONIATAAY YLV
m¢/ SU—— €V \ejﬁ/ v -'9NINV34 3719VLINYNL FHL ISVIUD
@‘\@.V U I % 4 7\
— ) ¥S iy 6% 8 6 ¢ |
NG
S & ~_ 97 _
Ly —=— o 1€ 9¢ _
/. 1
Wju 1€ GE
8 —=
6 — 1T —

)

e —

{

<
(9p]
(Oj j}\\\\\\\\\\\

600,625,700 Series - Parts

Issue 03

Chapter - Wanderhose/Littasnatch

8:2




All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W comvrany

Item No.

wWN -

~N o o b

[o¢]

10
11

12

13

14
15

16

17

18

19

20
21
22

23

24
25
26

Part No.

@6" (150)

53043-1
53043-22
53043-11

41803-1
5955-1
124-167
460-11

40912-2
40722-1
38-3
22-8
40721-1

40723-1
124-169
460-11

40420-1
40746-1

124-137
460-10

40691-1
40691-1

40746-2
41836-1
455-16
41833-1
123-131
460-11

62978-1
95031-1
62980-1
40780-1

503-8
504-55
39382
129-65
455-7
425-12

39444
501-1
40755-1
453-1
26997-1

@8" (200)

53043-9
53043-31
53043-10

NN NN

ANNNNA

41801-1
96215-1
41850-1

503-11

N NN AN

AN NN NA

Wanderhose Assembly
Figure 8 -1

Description

Quantity

Wanderhose Assembly - 600/605 Series
Wanderhose Assembly - 625 Series
Wanderhose Assembly - 700/705 Series

Turret

Seal

Setscrew M10c x 20mm
Washer - Spring M10

DON P

Turn Table Assembly Comprising: Items 4 - 7

Outer Race

1

Grease Nipple 1/4" BSP Straight 2

Steel Ball
Inner Race

Seal Plate

Setscrew M10c x 25mm
Washer - Spring M10
Pin

Claw

Setscrew M8c x 25mm
Washer - Spring M8

Spring - 600/605/625 Series
Spring - 700/705 Series
Spring - All Series

Claw

Nut - Special M16¢
Washer - Plain M20
Pivot Block

Bolt M10c x 55mm
Washer - Spring M10

Boom - 600/605 Series
Boom - 625 Series
Boom - 700/705 Series
Flexible Joint

Hose Clip

Hose Clip

Rubber Stop

Cap Screw M5c¢ x 20mm
Washer - Plain M5

Nut - Nyloc M5c

Hose

Hose Clip
Water Jet
Washer - Fibre
Banjo

105

=

NNN R R R [ ST ARANNNRE OU AR R [ e I =

P WENOO

600,625,700 Series - Parts

Issue 05

Chapter - Wanderhose/Littasnatch

8:3




JOHNSTON

Wanderhose Assembly
Figure 8 -1

Item No. Part No.

27
28
29

30

31

32
33
34

35
36
37

38
39
40
41
42
43
44

45
46

47
48

49

50

51
52

53
54

@6" (150) @8" (200)

46382-3 <
410-32 <
40207-1 <
420-18 <
40741-1 41802-1
124-199 <
460-12 <
6004-1 15916-1
6005-1 15917-1
504-51 503-11
6003-1 6003-8
61045-2 61045-1
5992-1 15895-1
61063-1 61046-1
193-8 <
6002-1 <
58-6 <
5999-1 <
6027-1 15899-1
6212-1 15920-1
5996-1 5996-4
6216-1 <
40784-1 16319-1
42463-1 <
61044-1 <
42462-1 42738-1
6043-1 <
5688-1 5688-2
124-103 <
460-8 <
420-13 <
135-57 <
460-10 <
420-14 <
124-169 <
460-11 <
62952-1 49051-1
49053-1 49052-1
455-14 <
425-18 <
40781-1 <
N/A 135-1
N/A 453-1

27303-1 27303-2

Description Quantity

Hose Adaptor

Nut - Domed M12c
Hook

Nut M16c

Jib

Setscrew M12c x 20mm
Washer - Spring M12
Hose

Hose

Hose Clip

Coupling - Female - 600/605 Series
Coupling - Female - 625/700/705 Series
Sleeve - 600/605 Series

Sleeve - 625/700/705 Series

Screw Rd. Hd. Self Tapping

Spring

Pin - Spring Tension

Catch

Hose End Fitting

Handle

Coupling - Male

Spring Clip

Extension Assembly - Includes Item 41
Anchorage Bracket - 600/605 Series
Anchorage Bracket - 625/700/705 Series

Anchorage

Plate - Rubber Retaining
Rubber Disc

Setscrew M6¢ x 20mm
Washer - Spring M6

Nut M6c

Socket Button Hd. Screw M8c x 20mm
Washer - Spring M8

Nut M8c

Setscrew M10c x 25mm

Washer - Spring M10

Pivot

Pivot Pin

Washer - Plain M16

Nut M16c Nyloc

Grab

Setscrew - Brass M12c x 25mm
Washer - Fibre

Hose Extension Assembly
Iltems 38, 39 and 40

NN NN N PR R R R R PR RPNR PR NNNORRRE OFRRFRM-N PN PR

PR RPNNN R

8:4

Chapter - Wanderhose/Littasnatch Issue 05 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



ol £ JoHNSTON
GROUP
W comvrany

Wanderhose Extension Tray - 625, 700, 705 Series
Figure 8 - 2

K TRAY MOUNTS TO EXISTING
HOLES IN VALANCE, AS SHOWN

FRONT VALANCE
(ITEM 1, FIG. 1 - 4)

WH. 0002

4

Item No. Part No. Description Quantity
1 61065-1 Extension Tray 1
2 46518-3 Spacer 4
3 123-129 Bolt M10c x 45mm 4
425-15 Nut M10c Nyloc 4
4 61067-1 Handle 4
5 59-26 Cotter Pin 4

Notes

All Copyright and rights are the property of Johnston Sweepers Ltd

600,625,700 Series - Parts  issue 02 Chapter - Wanderhose/Littasnatch 8:5



JOHNSTON

‘Littasnatch’ - Removable Type

Figure 8 - 3
A Safety Precautions A

Ensure the Littasnatch ducting is securely stowed after use.

WH. 0003

8.6 Chapter - Wanderhose/Littasnhatch Issue 01 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



ol £ JoHNSTON
GROUP
W comvrany

‘Littasnatch’ - Removable Type

Figure 8 - 3
Item No. Part No. Description Quantity
@6" (150)  @8" (200)
1 60744-2 > Plastic Duct 6m
2 63039-1 57074-1 Coupling 1
3 504-51 > Hose Clip 2
4 63500-11 > Door (less Bushes 29128-3) 1
> 5 63047-1 57076-1 Rubber Flap 1
©
j 6 60739-1 > Suction Tube - Plastic 1
2 50236-1 > Suction Tube - Steel (Alternative) 1
) 7 63349-1 > Holster 1
% 8 60716-1 > Handle And Clamp 1
') 9 123-86 > Bolt M6c x 40mm 1
= 425-13 > Nut M6c Nyloc 1
wn
g 10 181-3 > Screw - Pozidriv M5¢ x 16mm 2
0 455-7 > Washer - Plain M5 2
c 460-7 > Washer - Spring M5 2
5 420-12 > Nut M5c 2
=
5 11 60718-1 > Hook - Hose 1
> 12 63051-1 > Double Hook - Hose 1
= 13 63350-1 > Bracket 4
8_ 14 63045-1 > Lug - Hose Stowage Bracket 1
o 124-102 > Setscrew M6¢ x 16mm 4
o 455-8 > Washer - Plain M6 4
O] 460-8 > Washer - Spring M6 4
£= 420-13 > Nut M6c 4
Q
© 15 60709-1 > Trough 2
i 16 6849 > Titanfast As Req'd
-g,) > 17 & 18 20674-3 > Reflective Plate (Pair) 1
= 19 194-9 > Screw - Pan Hd. No. 6 x 16mm 12
-8 20 62984-1 > Cover 1
_,(E 21 124-167 > Setscrew M10c x 20mm 6
'& 22 124-135 > Setscrew M8c x 20mm 24
= 23 460-10 > Washer - Spring M8 32
2 420-14 > Nut M8c 32
8 24 124-135 > Setscrew M8c x 65mm 14
<=E 25 460-10 > Washer - Spring M8 6
435-12 > Retaining Nut M8c 6
26 455-11 > Washer - Plain M10 6
460-11 > Washer - Spring M10 6
420-15 > Nut M10c 6
27 63043-1 > Hook - Short 1
28 63048-1 > Plate - Retainer 1
> 124-111 > Bolt M8c x 55mm 3
425-14 > Nut - Nyloc M8c 3
> 57077-1 > Spacer 1

600,625,700 Series - Parts  issue 03 Chapter - Wanderhose/Littasnatch 8:7



JOHNSTON

‘Littasnatch’ - Fixed Type

Figure 8 - 4
A Safety Precautions A

Ensure the Littasnatch ducting is securely stowed after use.

61 55 58 57 1 5 56

= STANDARD
OPTIONAL MANUAL GATE
POWERED GATE L= 30 2 45 1149 17 32  ARRANGEMENT
ARRANGEMENT /
12 —3
9 \ L ——\\ g
35 =50 \\wﬂ 16
6 =\C Il
40,41 /{o”_/fwﬂ““(/' “7/\‘¢ !/’i/ \ 31
LT A A\
|ﬁ|ll / R ) \ 23
\'53 3 0 7\
8,13 T W

CLOSi/
627 opEN

LITTASNATCH
WH. 0004-2

8:8 Chapter - Wanderhose/Littasnhatch Issue 03 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON
" GROUP

W comvrany

Item No.

a b~ wNPE

»

18

19
20

21
22

23
24
25
26
27

28
29
30

31

32

33
34
35
36
37

Part No.

62990-1
60708-4
60707-1
60706-1
60704-1

60302-1
29128-1
60721-1
60309-1
60303-1
60317-1

60326-1
3637-1
59-8
63500-3
60697-1

60724-1
123-131
60734-1
425-15

60718-1

63349-1
60739-1
50236-1
60744-1
60744-2

504-51
60709-1
63350-1
60716-1
6849

63043-1
60736-1
60357-1
455-14
425-18
60725-1

39444
501-1
20674-1
20674-2
287-20
24-1
123-131
60734-1
425-15

Description

Body - 600/605 Series
Side Plate - 600/605 Series
Face Plate

Gate

Packing

Davit Mounting

Non Lube Bush (2 per end)
Davit

Joint - Universal

Pin - Pivot

Pin - Pivot

Pin - Spring Location
Spring - Tension
Pin - Tension

Door - Less Non-Lube Bushes 29128-3

Tube - Connection

Link - Tube Suspension
Bolt M10c x 55mm
Spacer

Nut - Nyloc M10c

Hook - Hose

Holster
Suction Tube - Plastic

Suction Tube - Steel (Alternative)

Plastic Duct
Plastic Duct

Hose Clip

Trough

Bracket

Handle And Clamp
Titanfast

Hook - Short

Handle - Manual Gate
Bracket

Washer - Spring M16
Nut - Nyloc M16¢
Adaptor

Hose - Water 3/8" Bore
Clip - Hose

Reflective Plate
Reflective Plate
Grommet

Cable Tie

Bolt M10c x 55mm
Spacer

Nut - Nyloc M10c

‘Littasnatch’ - Fixed Type
Figure 8 - 4

Quantity

[ NP R R R

R

w

NNDNDNDN

R

0.75m
6m

AN

As Req'd

P ADNDR R

NNNONEFEERDNRE

600,625,700 Series - Parts

Issue 04 Chapter - Wanderhose/Littasnhatch 8:9



JOHNSTON

‘Littasnatch’ - Fixed Type
Figure 8 - 4

A Safety Precautions A

Ensure the Littasnatch ducting is securely stowed after use.

61 55 58 57 1 5 56

==
STANDARD
MANUAL GATE

OPTIONAL
45 1149 17 32 ARRANGEMENT

POWERED GATE
ARRANGEMENT

WH. 0004-2

8:10  chapter - Wanderhose/Littasnatch Issue 04 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

A JOHNSTON
" GROUP

W comvrany

Item No.

38
39

40

41

42

43
44

45

46

47

48
49
50

51
52

53
54

55
56

57

58

59

60
61
62

Part No.

124-167
124-171
425-2
124-169
455-11
460-11
420-15
124-135

455-10
460-10
420-14
124-177
425-15

123-86
425-13
181-3
455-7
460-7
420-12

194-9
60380-1
803151-1
803152-2
90329-1
62984-1
460-10
435-12

124-135
60717-1
124-102
460-8
420-13

63439-1
60708-8
60708-10
63440-1
123-128
425-2

63436-1
124-135
425-1
63449-1
12869
6746

Description

Setscrew M10c x 20mm
Setscrew M10c x 30mm
Nut - Nyloc M10c
Setscrew M10c x 25mm
Washer - Plain M10
Washer - Spring M10
Nut M10c

Setscrew M8c x 20mm

Washer - Plain M8
Washer - Spring M8
Nut M8c

Setscrew M10c x 50mm
Nut - Nyloc M10c

Bolt M6¢c x 40mm

Nut - Nyloc M6c

Screw - Pozidriv M5c¢c x 16mm
Washer - Plain M5

Washer - Spring M5

Nut - Nyloc M5c

Screw - Pan Hd. No 6 x 16mm

Hook

Rear Mesh LH (Current)

Rear Mesh RH (Current)

Rear Mesh - One Piece (Superseded)
Cover

Washer - Spring M8

Retaining Nut M8c

Setscrew M8c x 20mm
Bracket - Number Plate
Setscrew M6¢c x 16mm
Washer - Spring M6
Nut M6c

Optional Powered Gate

Face Plate

Slide Plate - 600/605 Series
Slide Plate - 625, 700 Series
Gate

Bolt M10c x 40mm

Nut - Nyloc M10c

Bracket

Setscrew M8c x 20mm

Nut - Nyloc M8c

Cylinder - Pneumatic - See next page
Tubing @6mm Black

Rotary Valve

‘Littasnatch’ - Fixed Type
Figure 8 - 4

Quantity

OO R R R AR N SIS ™ NNNN R

P NN P

As R

9]

q'd

=

600,625,700 Series - Parts

Issue 03 Chapter - Wanderhose/Littasnatch ~ 8:11




JOHNSTON

Littasnatch Cylinder - Powered Gate Option

Figure 8 -5

15 6 12 11 13 4 11 2 1 7 10 5 13 T 8 3

16 j
AN 7 0
CL =
] o
WH. 0028
Item No. Part No. Description Quantity
63449-1 Cylinder Assembly comprising:
1 28921-245 Barrel 1
2 28923-246 Rod 1
3 28924-1 Head 1
4 28925-1 Gland 1
5 28927-1 Bolt - Piston Retaining 1
6 28929-1 Eye - Fork 1
7 28926-1 Spacer - Piston 1
8 29149-1 Clevis Pin 1
9 39624 Spring Retaining Clip 1
10 * N.S.S. Piston Seal 1
11 * N.S.S. Rod Seal 1
12 * N.S.S. Wiper Seal 1
13 * N.S.S. ‘O’ Ring 2
14 552-3 Elbow Adaptor 2
15 801732-1 Clevis Pin 1
16 283-26 Spring Retaining Clip 1
* 63449-18 Seal Kit comprising items 10, 11, 12, 13

8:12

Chapter - Wanderhose/Littasnatch

Issue 02

600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



A JOHNSTON
GROUP

"
W comvrany

Pneumatic Circuit - Powered Gate Option

Figure 8 - 6
5
OUTLET TO
‘CLOSE’ PIPE . \
=3 _E| E|_
: / g
) 7 <3 1 BRACKETED TEE ON
= OUTLET TO ,/ 1 4 /4 REAR SUBFRAME
8_ ‘OPEN’ PIPE (See Chapter 1)
[ 6
o 2 T3
= 12 6mm TUBING FROM
%) , SYSTEMS LOCKER
TO INTAKE FLAP RAM
S 3
o
e
(72} WH. 0029
c 4
L
o
=
Y
o
>
©
8_ Item No. Part No. Description Quantity
o
a 1 - Rotary Valve - See Fig. 8-4 1
() 2 537-3 Male Stud Adaptor 1/8" BSP x @6mm 4
< 3 541-3 Adaptor 1/8" BSP x @6mm 1
o 4 72-17 Exhaust Silencer 1
©
) 5 540-3 Swivel Side Tee Adaptor 1/8" BSP x @6mm 1
e 6 551-1 Stem Elbow Connector x @6mm 1
2 7 12869 Tubing @6mm Black As Reqd
©
C
@©
e
e
D Notes
—
>
o
o
o
<

600,625,700 Series - Parts

Issue 03 Chapter - Wanderhose/Littasnatch

8:13



JOHNSTON

‘Littasnatch’ - 600 Series Lo-Top Body

Figure 8 - 7
A Safety Precautions A

Ensure the Littasnatch ducting is securely stowed after use.

WH. 0016

8:14  chapter - Wanderhose/Littasnatch Issue 02 600,625,700 Series - Parts

All Copyright and rights are the property of Johnston Sweepers Ltd



All Copyright and rights are the property of Johnston Sweepers Ltd

ol £ JoHNSTON
GROUP
W comvrany

‘Littasnatch’ - 600 Series Lo-Top Body

Figure 8 -7
Item No. Part No. Description Quantity
1 60744-2 Plastic Duct 6m
2 63743-1 Coupling 1
3 504-51 Hose Clip 2
4 63500-23 Door (less Bushes 29128-3) 1
5 63047-1 Rubber Flap 1
6 60739-1 Suction Tube - Plastic 1
50236-1 Suction Tube - Steel (Alternative) 1
7 63349-1 Holster 1
8 60716-1 Handle And Clamp 1
9 123-86 Bolt M6¢c x 40mm 1
425-13 Nut M6c Nyloc 1
10 181-3 Screw - Pozidriv M5¢ x 16mm 2
455-7 Washer - Plain M5 2
460-7 Washer - Spring M5 2
420-12 Nut M5c 2
11 60718-1 Hook - Hose 1
12 63051-1 Double Hook - Hose 1
13 63350-1 Bracket 4
14 63045-1 Lug - Hose Stowage Bracket 1
124-102 Setscrew M6¢ x 16mm 4
455-8 Washer - Plain M6 4
460-8 Washer - Spring M6 4
420-13 Nut M6c 4
15 60709-1 Trough 2
16 6849 Titanfast As Req'd
17 20674-1 Reflective Plate 1
18 20674-2 Reflective Plate 1
19 194-9 Screw - Pan Hd. No. 6 x 16mm 12
20 62984-1 Cover 1
21 124-167 Setscrew M10c x 20mm 6
22 124-135 Setscrew M8c x 20mm 24
23 460-10 Washer - Spring M8 32
420-14 Nut M8c 32
24 124-135 Setscrew M8c x 65mm 14
25 460-10 Washer - Spring M8 6
435-12 Retaining Nut M8c 6
26 455-11 Washer - Plain M10 6
460-11 Washer - Spring M10 6
420-15 Nut M10c 6
27 63043-1 Hook - Short 1
28 63048-1 Plate - Retainer 1
124-139 Setscrew M8c x 30mm 3
425-14 Nut - Nyloc M8c 3
600,625,700 Series - Parts  issue 01 Chapter - Wanderhose/Littasnatch ~ 8:15



JOHNSTON

‘Littasnatch’ - 600 Series Lo-Top Body

Figure 8 - 7
Item No. Part No. Description Quantity
29 63740-1 Back Plate 1
30 63738-1 Shutter 1
31 41145-1 Handle Cover 1
32 63737-1 Carrier 1
33 63739-1 Spacer 3
34 124-169 Screw 3
455-1 Plain Washer 3
426-5 Nut 3
35 63741-1 Rubber Flap 1
36 63742-1 Strip 1
37 420-14 Nut 2
